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Test Report Certification

Issued Date : 21/05/2013
Report No. : 132S008R-RF-US-P09V01

Quielek

Product Name . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Applicant : Compex Systems Pte Ltd

Address : 135 Joo Seng Road, #08-01 PM Industrial Building
Singapore 368363

Manufacturer . Compex Systems Pte Ltd

Address : 135 Joo Seng Road, #08-01 PM Industrial Building
Singapore 368363

Model No. : WLE350NX

EUT Voltage . DC: 3.3V

Brand Name . COMPEX

Applicable Standard : FCC CFR Title 47 Part 15 Subpart E: 2012
ANSI C63.4: 2009; KDB 789033

Test Result . Complied

Performed Location . Suzhou EMC Laboratory

No0.99 Hongye Rd., Suzhou Industrial Park Loufeng
Hi-Tech Development Zone., Suzhou, China

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098
FCC Registration Number: 800392

Documented By ; /é'i?{?.. A
Reviewed By : o s
Approved By : E]v_n':v‘:ht«l;'u__
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Laboratory Information

We, QuieTek Corporation, are an independent EMC and safety consultancy that was established
the whole facility in our laboratories. The test facility has been accredited/accepted(audited or listed)
by the following related bodies in compliance with ISO 17025, EN 45001 and specified testing scope:

Taiwan R.O.C. . BSMI, NCC, TAF
Germany :  TUV Rheinland
Norway . Nemko, DNV
USA . FCC, NVLAP
Japan . VCCI

China . CNAS

The related certificate for our laboratories about the test site and management system can be downloaded
from QuieTek Corporation’s Web Site :http://www.quietek.com/tw/ctg/cts/accreditations.htm

The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web site :
http://www.quietek.com/

If you have any comments, Please don’t hesitate to contact us. Our contact information is as below:

HsinChu Testing Laboratory :
No.75-2, 3rd Lin, Wangye Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan, R.O.C.
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : service@quietek.com

LinKou Testing Laboratory :
No.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451, Taiwan, R.O.C.
TEL : 886-2-8601-3788 / FAX : 886-2-8601-3789 E-Mail : service@quietek.com

Suzhou Testing Laboratory :
No0.99 Hongye Rd., Suzhou Industrial Park Loufeng Hi-Tech Development Zone., SuzZhou, China
TEL : +86-512-6251-5088 / FAX : 86-512-6251-5098  E-Mail : service@quietek.com
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1. General Information

1.1.EUT Description

Product Name WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Brand Name COMPEX

Model No. WLE350NX

EUT Voltage DC 3.3V

Frequency Range For 2.4GHz Band

802.11b/g/n(20MHz): 2412~2462MHz
802.11n(40MHz): 2422~2452MHz

For 5.0GHz Band

802.11a/n(20MHz):

5180~5320MHz, 5500~5580, 5680~5700MHz, 5745~5825MHz
802.11n(40MHz):

5190~5310MHz, 5510~5550MHz, 5755~5795MHz
Channel Number For 2.4GHz Band

802.11b/g/n(20MHz): 11 802.11n(40MHz): 7

For 5.0GHz Band

802.11a/n(20MHz): 20 802.11n(40MHz): 8

Type of Modulation 802.11b: DSSS

802.11a/g/n: OFDM

Data Rate 802.11a/g: 6/9/12/18/24/36/48/54 Mbps

802.11b: 1/2/5.5/11 Mbps

802.11n: up to 450 Mbps

Channel Control Auto
Antenna Delivery 3*Tx + 3*Rx
Antenna Type Reference to antenna List

Peak Antenna Gain Reference to antenna List
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For 2.4GHz Band

802.11b/g/n(20MHz) Working Frequency of Each Channel:

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
01 2412 MHz 02 2417 MHz 03 2422 MHz 04 2427 MHz
05 2432 MHz 06 2437 MHz 07 2442 MHz 08 2447 MHz
09 2452 MHz 10 2457 MHz 11 2462 MHz N/A N/A
802.11n(40MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
03 2422 MHz 04 2427 MHz 05 2432 MHz 06 2437 MHz
07 2442 MHz 08 2447 MHz 09 2452 MHz N/A N/A
For 5.0GHz Band
802.11a/n(20MHz) Working Frequency of Each Channel:
Channel |Frequency| Channel | Frequency | Channel | Frequency | Channel | Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz 48 5240 MHz
52 5260 MHz 56 5280 MHz 60 5300 MHz 64 5320 MHz
100 5500 MHz 104 5520 MHz 108 5540 MHz 112 5560 MHz
116 5580 MHz 120 5600 MHz 124 5620 MHz 128 5640 MHz
132 5660 MHz 136 5680 MHz 140 5700 MHz 149 5745 MHz
153 5765 MHz 157 5785 MHz 161 5805 MHz 165 5825 MHz
802.11n(40MHz) Working Frequency of Each Channel:
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
38 5190 MHz 46 5230 MHz 54 5270 MHz 62 5310 MHz
102 5510 MHz 110 5550 MHz 118 5590 MHz 126 5630 MHz
134 5670 MHz 151 5755 MHz 159 5795 MHz N/A N/A

Note: This Wireless Module can’t operate in 5600~5650 MHz band in Canada/US.

802.11a/b/g/n Antenna List

Antenna

Manufacturer

Peak Gain

Panel Antenna

A*STAR Institute for Infocomm Research

3dBi for 2.4GHz, 5dBi for 5GHz

Dipole Antenna 1#

SmartAnt Telecom Co., Ltd.

4.5dBi for 2.4GHz, 7dBi for 5GHz

Dipole Antenna 2#

Kunshan Wavelink Electronic Co., Ltd.

2dBi for 2.4GHz and 5GHz
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1.2.Mode of Operation
QuieTek has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined as:

Test Mode

Mode 1: Transmit by 802.11a

Mode 2: Transmit by 802.11n (20MHz)
Mode 3: Transmit by 802.11n (40MHz)

Note:

1. Regards to the frequency band operation: the lowest, middle and highest frequency of channel
were selected to perform the test, then shown on this report.

2. This device is a composite device in accordance with Part 15 Subpart B regulations. The function
for the receiver was measured and made a test report that the report number is
132S008R-RF-US-P01V02.
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Power Parameter Value of the test software

Test Mode Test Channel| Chain0O Chainl Chain2 Chain0+1 |Chain0+1+2
5180 10.0 5.5 6.0 X X
5200 10.0 5.5 6.0 X X
5240 9.5 5.5 6.0 X X
5260 11.5 12.5 13.5 X X
802.11a 5300 12.0 12.5 14.5 X X
5320 12.0 12.5 14.5 X X
5500 12.5 13.5 13.5 X X
5580 12,5 13.5 14.0 X X
5700 12,5 15.0 16.5 X X
5180 10.0 5.0 6.0 3.0 2.0
5200 9.5 55 6.0 3.0 3.0
5240 10.0 55 6.0 3.5 55
5260 11.5 12.5 135 11.0 10.5
802.11n(20MHz) 5300 125 13.0 135 12.0 10.5
5320 125 135 14.0 10.0 10.5
5500 135 14.5 14.0 11.0 11.5
5580 135 14.5 14.0 11.0 11.5
5700 135 18.0 14.0 11.0 11.5
5190 10.0 55 5.0 4.0 55
5230 10.0 55 5.0 4.0 55
802.11n(40MHZ) 5270 13.0 12.5 13.0 11.0 9.0
5310 125 135 13.0 11.0 9.5
5510 13.0 14.0 13.0 12.0 11.0
5550 13.0 14.0 13.0 12.0 10.5
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The test mode of the test software can support.

Test Mode Chain0 Chainl Chain2 Chain0+1 Chain0+1+2
802.11a V v J X X
802.11n(20MHz) ~ J J J J
802.11n(40MHz) ~ J J v J
Duty Cycle
Test Mode Duty Cycle

802.11a 99%

802.11n(20MHz) 99%

802.11n(40MHz) 99%
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1.3. Tested System Details
The types for all equipments, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product

Manufacturer

Model No.

Serial No.

Power Cord

1

Notebook

DELL

E520

N/A

Non-Shielded, 1.8m
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1.4.Configuration of Tested System

Connection Diagram

1 EUT

Signal Cable Type Signal cable Description
A N/A N/A
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1.5.EUT Exercise Software

1 [Setup the EUT and simulators as shown on above.

2 [Turn on the power of equipment.

Run the RF test software “Art2”, and set the test mode and channel, then press OK to start
continue Transmit or receive.
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2. Technical Test

2.1.Summary of Test Result

X] No deviations from the test standards

[] Deviations from the test standards as below description:

Section 15.407(g)

Performed Test Item Normative References Test Deviation
Performed

Conducted Emission FCC CFR Title 47 Part 15 Subpart C: 2012 Yes No
Section 15.207

Radiated Emission FCC CFR Title 47 Part 15 Subpart C: 2012 Yes No
Section 15.209

Operation Frequency Range of |[FCC CFR Title 47 Part 15 Subpart C: 2012 Yes No

20dB Bandwidth 15.215(c)

26dB Occupied Bandwidth FCC CFR Title 47 Part 15 Subpart C: 2012 Yes No
Section 15.407(a)

Power Output FCC CFR Title 47 Part 15 Subpart C: 2012 Yes No
Section 15.407(a)

Peak Power Spectral Density FCC CFR Title 47 Part 15 Subpart C: 2012 Yes No
Section 15.407(a)

Peak Excursion FCC CFR Title 47 Part 15 Subpart C: 2012 Yes No
Section 15.407(a)(6)

Radiated Emission Band Edge FCC CFR Title 47 Part 15 Subpart C: 2012 Yes No
Section 15.205, 15.407(b)

Frequency Stability FCC CFR Title 47 Part 15 Subpart C: 2007 Yes No
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2.2.Test Environment

ltems Required (IEC 68-1) Actual
Temperature (°C) 15-35 21
Humidity (%RH) 25-75 50
Barometric pressure (mbar) 860-1060 950-1000
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3. Conducted Emission
3.1.Test Equipment

Conducted Emission / TR-1

Instrument Manufacturer Type No. Serial No. Cal. Date
EMI Test Receiver R&S ESCI 100726 2014.03.30
Two-Line V-Network R&S ENV216 100043 2014.03.30
Two-Line V-Network R&S ENV216 100044 2013.09.17
500hm Coaxial Switch |Anritsu MP59B 6200464462 2014.03.01
500hm Termination SHX TF2 07081401 2013.09.17
Temperature/Humidity

Meter zhicheng ZC1-2 TR1-TH 2014.01.10

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

3.2.Test Setup

Shielding Room

e \fartical Reference Ground Flane Test Receiver
ik e —" ST T I:
EUT AE +H oen

™~J
= Horizontal Ground Reference Flane e
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3.3.Limit
FCC Part 15 Subpart C Paragraph 15.207 Limits
Frequency QP AV
(MHz) (dBuv) (dBuV)
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

Note 1: The lower limit shall apply at the transition frequencies.
Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15 MHz
to 0.5 MHz.

3.4.Test Procedure

The EUT was setup according to ANSI C63.4, 2009 & ANSI C63.10: 2009.

The EUT was placed on a platform of nominal size, 1 m by 1.5 m, raised 80 cm above the
conducting ground plane. The vertical conducting plane was located 40 cm to the rear of the
EUT. All other surfaces of EUT were at least 80 cm from any other grounded conducting
surface. The EUT and simulators are connected to the main power through a line impedance
stabilization network (LISN). The LISN provides a 50 ohm /50uH coupling impedance for the
measuring equipment. The peripheral devices are also connected to the main power through a
LISN. (Please refer to the block diagram of the test setup and photographs)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor,
was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9kHz.

3.5.Uncertainty

The measurement uncertainty is defined as = 2.02 dB
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3.6.Test Result

Site: TR1 Time: 2013/04/22 - 19:56
Limit: FCC_Part15.207_CE_AC Power_ClassB Margin: 0
Probe: ENV216_101044(0.009-30MHz) Polarity: Line

EUT. WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Power: AC 120V/60Hz

Note: Model: Transmit by 802.11a

80

T0

[ 7 .q_"‘x\_
50 /\ﬂ/\
0, % 3

50\

;% - 1t MMWNW
A g ot L 0 -
+

10

0

-10

-20

0.15 1 10 30
l’reguenc:( Q-IH;)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuVv) (dBuV) (dB) (dBuV) (dB)

1 * 0.170 48.908 39.057, -16.052 64.960 9.851 QP|
2 0.170 34.793 24.942 -20.168 54.960 9.851] AV
3 0.206 44.485 34.624 -18.880 63.365 9.861 QP
4 0.206) 27.307 17.446 -26.058 53.365 9.861 AV
5 0.258 39.513 29.645 -21.983 61.496 9.868 QP
6 0.258 22.788 12.920 -28.707 51.496 9.868 AV
7] 1.330 29.245 19.448 -26.755 56.000 9.797, QP
8 1.330 17.182 7.385 -28.818 46.000 9.797 AV
9 2.158 25.803 16.012 -30.197 56.000 9.791 QP|
10 2.158 14.717 4.926 -31.283 46.000 9.791 AV
11 10.534 32.287, 22.272 -27.713 60.000 10.015 QP|
12 10.534 18.507 8.492 -31.493 50.000 10.015 AV
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Site: TR1

Time: 2013/04/22 - 20:01

Limit: FCC_Part15.207_CE_AC Power_ClassB

Margin: 0

Probe: ENV216_101044(0.009-30MHz)

Polarity: Neutral

EUT: WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Power: AC 120V/60Hz

Note: Model: Transmit by 802.11a

80

T0

80

50

40

5
=
5
R
10
0
-10
-20
0.15 1 10 30
Frequency (fﬂH_z)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB)
1 * 0.206 46.688 36.771 -16.677 63.365 9.917 QP
2 0.206 30.816 20.900 -22.549 53.365 9.917 AV
3 0.274 37.702 27.766 -23.293 60.996 9.937 QP|
4 0.274 22.516 12.579 -28.480 50.996 9.937 AV
5 0.478 31.638 21.589 -24.736 56.374 10.049 QP|
6] 0.478 16.934 6.885 -29.440 46.374 10.049 AV
7] 1.014 30.041 20.004 -25.959 56.000 10.038 QP|
8 1.014 17.184 7.146 -28.816 46.000 10.038 AV
9 2.594 25.154 15.175 -30.846 56.000 9.978 QP
10 2.594 15.481] 5.503 -30.519 46.000 9.978 AV
11 10.170 37.698 27.319 -22.302 60.000 10.379 QP
12 10.170 23.943 13.564 -26.057 50.000 10.379 AV
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4. Radiated Emission

4.1.Test Equipment

Radiated Emission / AC-2

Instrument Manufacturer Type No. Serial No. Cal. Date
EMI Test Receiver R&S ESCI 100573 2014.03.30
Bilog Chainenna Teseq GmbH CBL6112D 27611 2013.10.15
Coaxial Cable Huber+Suhner SUCOFLEX 106 IAC2-C 2014.03.01
Temperature/Humidity

Meter Zhicheng ZC1-2 IAC2-TH 2014.01.09
Radiated Emission / AC-5

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent N9020A MY49100159 [2014.03.30
Preamplifier Miteq NSP1800-25 1364185 2014.05.04
Preamplifier QuieTek AP-040G CHM-0906001 [2014.05.04
Bilog Antenna Teseq GmbH CBL6112D 27612 2013.10.15
DRG Horn ETS-Lindgren 3117 00123988 2014.01.21
Coaxial Cable Huber+Suhner SUCOFLEX 106 IAC5-C1 2014.03.01
Coaxial Cable Huber+Suhner SUCOFLEX 106 IAC5-C2 2014.03.01
Coaxial Cable Huber+Suhner SUCOFLEX 102 IAC5-C3 2014.03.01
EMI Receiver Agilent N9038A MY51210196 [2013.06.11
Temperature/Humidity

Meter Zhichen ZC1-2 IAC5-TH 2014.01.11

Note 1: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.
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4.2.Test Setup

Below 30MHz Test Setup:

FRP Dome

[Ae ]| EUT

z

&oem M om
{Turntable) !

= Ground Plane . -
Test Receiver i_’:H_i E‘
L |

Below 1GHz Test Setup:

ERP Dome o

Imto4m (Antenna Tower)

l Antenna
T I ] | A
gm/10m e

%
S
[}
=
z

(Turntable) —-—

‘= GroundPlane i
Test Receiver E [controlled——-

Page: 21 of 653



[ ]
QL’ IeTeK Report No: 132S008R-RF-US-P09VO01

Above 1GHz Test Setup:

I T ............................................ “
\
I1mtoqm || (Antenna Tower)
l Antenna | 1
[ || EVT ==

8ocm

(Turntable)

>  GroundPlane Pre-Amplifier

1 000
Spectrum Analyzer (rf’:ﬁ oo | | [controlle——

4.3.Limit
FCC Part 15 Subpart C Paragraph 15.209

Frequency Distance Level

(MH2z) (m) (dBuV/m)

30 - 88 3 40

88 - 216 3 43.5
216 - 960 3 46
Above 960 3 54

Note 1: The lower limit shall apply at the transition frequency.

Note 2: Distance refers to the distance in meters between the measuring instrument Chainenna
and the closed point of any part of the device or system.

Note 3: E field strength (dBuV/m) = 20 log E field strength (uVv/m)

4.4 . Test Procedure

The EUT was setup according to ANSI C63.4, 2009 & ANSI C63.10: 2009 & KDB 789033.
The EUT is placed on a turn table which is 0.8 meter above ground. The turn table is rotated
360 degrees to determine the position of the maximum emission level. The EUT was
positioned such that the distance from Chainenna to the EUT was 3 meters.

The Chainenna is scanned from 1 meter to 4 meters to find out the maximum emission level.
This is repeated for both horizontal and vertical polarization of the Chainenna. In order to find
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the maximum emission, all of the interface cables were manipulated according to ANSI

C63.4:2009 on radiated measurement.

The resolution bandwidth below 1GHz setting on the field strength meter is 120 kHz and above

1GHz is 1MHz.

The frequency range from 30MHz to 10th harmonic is checked.

Note: When doing emission measurement above 1GHz, the horn Chainenna will be bended
down a little (as horn Chainenna has the narrow beamwidth) in order to keeping the
Chainenna in the “cone of radiation” of EUT. The 3dB beamwidth is 60~10 degrees for
H-plane and 90~10 degrees for E-plane.

4.5.Uncertainty

-+

3.9dB
3.8dB

The measurement uncertainty above 1G is defined as

below 1G is defined as

1+
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4.6.Test Result

All of the test result shown indicates the worst case, and spectrum analyzer
parameters setting as shown below:

Peak detector: RBW = 1MHz, VBW = 3MHz, sweep time = 200ms;
Average detector: RBW = 1MHz, VBW = 10Hz, sweep time = auto.

Test for panel antenna
Model: Transmit by 802.11a

Chain | CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 10360.0 37.6 4.0 41.6 54(Note3) -12.4 PK
\% 10350.0 40.6 4.0 44.6 54(Note3) -9.4 PK
30 H 15540.0 36.4 6.9 43.3 54(Note3) -10.7 PK
\% 15540.0 37.2 6.7 43.9 54(Note3) -10.1 PK
H 10400.0 37.0 4.0 40.9 54(Note3) -13.1 PK
40 \% 10400.0 38.8 4.0 42.8 54(Note3) -11.2 PK
H 15600.0 36.9 7.1 44.0 54(Note3) -10.0 PK
Y, 15600.0 37.4 6.9 44.2 54(Note3) -9.8 PK
H 10480.0 35.9 4.0 40.0 54(Note3) -14.0 PK
48 \% 10480.0 36.4 4.0 40.4 54(Note3) -13.6 PK
H 15720.0 36.1 7.1 43.2 54(Note3) -10.8 PK
\% 15720.0 36.5 7.1 43.6 54(Note3) -104 PK
Chain H 10520.0 36.6 4.1 40.7 54(Note3) -13.3 PK
0 - \% 10520.0 36.3 4.1 40.4 54(Note3) -13.6 PK
H 15780.0 36.8 7.3 44.1 54(Note3) -9.9 PK
\% 15780.0 36.3 7.4 43.7 54(Note3) -10.3 PK
H 10600.0 37.0 4.3 41.4 54(Note3) -12.6 PK
\% 10600.0 36.0 4.3 40.3 54(Note3) -13.7 PK
60 H 15900.0 37.6 7.6 45.1 54(Note3) -8.9 PK
\Y; 15900.0 36.1 7.7 43.9 54(Note3) | -10.1 PK
H 10640.0 36.9 4.4 41.3 54(Note3) | -12.7 PK
\% 10640.0 36.0 4.4 40.4 54(Note3) -13.6 PK
64 H 15960.0 35.7 7.8 43.5 54(Note3) | -10.5 PK
\% 15960.0 35.0 8.1 43.1 54(Note3) -10.9 PK
100 H 11000.0 34.7 4.9 39.6 54(Note3) -14.4 PK
\% 11000.0 35.0 4.9 40.0 54(Note3) -14.0 PK
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H 16500.0 355 | 9.0 | 445 54(Note3) | -9.5 PK

Vv 16500.0 357 | 9.1 | 448 54(Note3) | -9.2 PK

H 11160.0 354 | 53 | 407 54(Note3) | -13.3 | PK
eV 11160.0 369 | 53 | 422 54(Note3) | -11.8 | PK
H 16740.0 350 | 10.7 | 457 54(Note3) | -8.3 PK

Y% 16740.0 36.0 | 10.8 | 46.8 54(Note3) | -7.2 PK

H 11400.0 365 | 59 | 423 54(Note3) | -11.7 | PK

Y% 11400.0 36.1 | 58 | 41.9 54(Note3) | -12.1 | PK
10 17100.0 344 | 105 | 44.9 54(Note3) | -9.1 PK
Vv 17100.0 348 | 103 | 451 54(Note3) | -8.9 PK

H 10360.0 36.6 | 40 | 406 54(Note3) | -13.4 | PK

s |V 10360.0 36.2 | 40 | 402 54(Note3) | -13.8 | PK
H 15540.0 363 | 6.9 | 432 54(Note3) | -10.8 | PK

Vv 15540.0 362 | 6.7 | 429 54(Note3) | -11.1 | PK

H 10400.0 37.9 | 40 | 418 54(Note3) | -12.2 | PK

a0 VY 10400.0 373 | 40 | 413 54(Note3) | -12.7 | PK
H 15600.0 358 | 7.1 | 428 54(Note3) | -11.2 | PK

Y% 15600.0 361 | 6.9 | 430 54(Note3) | -11.0 | PK

H 10480.0 363 | 40 | 403 54(Note3) | -13.7 | PK

Y% 10480.0 362 | 40 | 402 54(Note3) | -13.8 | PK

A Y 15720.0 359 | 7.1 | 430 54(Note3) | -11.0 | PK
Vv 15720.0 362 | 7.1 | 432 54(Note3) | -10.8 | PK

H 10520.0 36.8 | 41 | 4009 54(Note3) | -13.1 | PK
Chain| | V 10520.0 36.8 | 41 | 4009 54(Note3) | -13.1 | PK
1 H 15780.0 364 | 7.3 | 437 54(Note3) | -10.3 | PK
Vv 15780.0 355 | 74 | 429 54(Note3) | -11.1 | PK

H 10600.0 372 | 43 | 416 54(Note3) | -12.4 | PK

Vv 10520.0 37.0 | 41 | 412 54(Note3) | -12.8 | PK

60 | H 15900.0 358 | 7.6 | 434 54(Note3) | -10.6 | PK
Vv 15780.0 358 | 74 | 432 54(Note3) | -10.8 | PK

H 10600.0 372 | 43 | 415 54(Note3) | -125 | PK

Vv 10600.0 370 | 43 | 413 54(Note3) | -12.7 | PK

64 | H 15900.0 36.0 | 7.6 | 436 54(Note3) | -10.4 | PK
Vv 15900.0 354 | 7.7 | 432 54(Note3) | -10.8 | PK

H 11000.0 355 | 49 | 404 54(Note3) | -13.6 | PK
100| Vv 11000.0 357 | 49 | 406 54(Note3) | -13.4 | PK
H 16500.0 353 | 9.0 | 444 54(Note3) | -9.6 PK
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Vv 16500.0 360 | 91 | 451 54(Note3) | -8.9 PK

H 11160.0 360 | 53 | 41.4 | 54(Note3) | -12.6 | PK
eV 11160.0 363 | 53 | 416 54(Note3) | -12.4 | PK
H 16740.0 352 | 107 | 4509 54(Note3) | -8.1 PK

Vv 16740.0 352 | 108 | 46.0 54(Note3) | -8.0 PK

H 11400.0 357 | 59 | 416 54(Note3) | -12.4 | PK
oV 11400.0 363 | 58 | 420 54(Note3) | -12.0 | PK
H 17100.0 348 | 105 | 45.2 54(Note3) | -8.8 PK

Vv 17100.0 339 | 103 | 44.2 54(Note3) | -9.8 PK

H 10360.0 368 | 40 | 408 54(Note3) | -13.2 | PK

o |V 10360.0 374 | 40 | 415 54(Note3) | -12.5 | PK
H 15540.0 360 | 6.9 | 430 54(Note3) | -11.0 | PK

Vv 15540.0 366 | 6.7 | 433 54(Note3) | -10.7 | PK

H 10400.0 363 | 40 | 403 54(Note3) | -13.7 | PK

o LV 10400.0 370 | 40 | 409 54(Note3) | -13.1 | PK
H 15600.0 350 | 71 | 421 54(Note3) | -11.9 | PK

Vv 15600.0 351 | 6.9 | 41.9 54(Note3) | -12.1 | PK

H 10480.0 367 | 40 | 408 54(Note3) | -13.2 | PK

4o LV 10480.0 363 | 40 | 403 54(Note3) | -13.7 | PK
H 15720.0 373 | 71 | 444 | 54(Note3) | -9.6 PK

Vv 15720.0 360 | 7.1 | 430 54(Note3) | -11.0 | PK

H 10520.0 359 | 41 | 400 54(Note3) | -14.0 | PK
crain| 50 LY 10520.0 363 | 41 | 404 | 54(Note3) | -13.6 | PK
) H 15780.0 355 | 7.3 | 429 54(Note3) | -11.2 | PK
Vv 15780.0 358 | 7.4 | 432 54(Note3) | -10.8 | PK

H 10600.0 365 | 43 | 409 54(Note3) | -13.1 | PK

Vv 10600.0 364 | 43 | 407 54(Note3) | -13.3 | PK

60 | H 15900.0 360 | 76 | 436 54(Note3) | -10.4 | PK
Vv 15900.0 362 | 7.7 | 440 54(Note3) | -10.0 | PK

H 10640.0 36.1 | 44 | 405 54(Note3) | -13.5 | PK

Vv 10640.0 368 | 44 | 412 54(Note3) | -12.8 | PK

64 | H 15960.0 359 | 7.8 | 437 54(Note3) | -10.3 | PK
Vv 15960.0 363 | 81 | 444 | 54(Note3) | -9.6 PK

H 11000.0 350 | 49 | 400 54(Note3) | -14.0 | PK
ooV 11000.0 350 | 49 | 39.9 54(Note3) | -14.1 | PK
H 16500.0 358 | 9.0 | 448 54(Note3) | -9.2 PK

Vv 16500.0 358 | 9.1 | 449 54(Note3) | -9.1 PK
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H 11160.0 36.3 5.3 41.6 54(Note3) -12.4 PK
116 \Y 11160.0 35.8 5.3 41.1 54(Note3) -12.9 PK
H 16740.0 35.1 10.7 45.8 54(Note3) -8.2 PK
\Y% 16740.0 35.8 10.8 46.6 54(Note3) -7.4 PK
H 11400.0 36.1 5.9 42.0 54(Note3) -12.0 PK
140 \Y% 11400.0 36.3 5.8 42.1 54(Note3) -11.9 PK
H 17100.0 34.6 10.5 45.1 54(Note3) -8.9 PK

\Y, 17100.0 35.5 10.3 45.8 54(Note3) -8.2 PK
Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,
then average measurement needn’t be performed.

Mode2: Transmit by 802.11n(20MHz)

Chain | CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)

H 10360.0 37.4 4.0 41.4 54(Note3) -12.6 PK

36 \% 10360.0 37.7 4.0 41.7 54(Note3) -12.3 PK
H 15540.0 36.3 6.9 43.3 54(Note3) -10.7 PK

\% 15540.0 36.4 6.7 43.1 54(Note3) -10.9 PK

H 10400.0 36.5 4.0 40.4 54(Note3) -13.6 PK

40 \% 10400.0 36.5 4.0 40.5 54(Note3) -13.5 PK
H 15600.0 34.9 7.1 41.9 54(Note3) -12.1 PK

\% 15600.0 34.5 6.9 41.3 54(Note3) -12.7 PK

H 10480.0 35.7 4.0 39.7 54(Note3) -14.3 PK
Chainol 48 \% 10480.0 37.0 4.0 41.0 54(Note3) -13.0 PK
H 15720.0 36.1 7.1 43.2 54(Note3) -10.8 PK

\% 15720.0 36.6 7.1 43.6 54(Note3) -104 PK

H 10520.0 35.8 4.1 39.9 54(Note3) | -14.1 PK

\% 10520.0 37.3 4.1 41.4 54(Note3) -12.6 PK

>z H 15780.0 35.7 7.3 43.0 54(Note3) | -11.0 PK
\Y; 15780.0 36.3 7.4 43.6 54(Note3) | -10.4 PK

H 10600.0 36.6 4.3 40.9 54(Note3) -13.1 PK

60 \% 10600.0 36.3 4.3 40.6 54(Note3) -13.4 PK
H 15900.0 36.3 7.6 43.9 54(Note3) -10.1 PK

Page: 27 of 653



[ ]
QU IeTeK Report No: 132S008R-RF-US-P09VO01

Vv 15900.0 360 | 7.7 | 437 54(Note3) | -10.3 | PK

H 10640.0 376 | 44 | 420 54(Note3) | -12.0 | PK

Vv 10640.0 36.6 | 4.4 | 41.0 54(Note3) | -13.0 | PK

64 | H 15960.0 350 | 7.8 | 428 54(Note3) | -11.2 | PK
Vv 15960.0 364 | 81 | 445 54(Note3) | -9.5 PK

H 11000.0 351 | 49 | 400 54(Note3) | -14.0 | PK
ooV 11000.0 351 | 49 | 401 54(Note3) | -13.9 | PK
H 16500.0 357 | 9.0 | 447 54(Note3) | -9.3 PK

Vv 16500.0 356 | 9.1 | 447 54(Note3) | -9.3 PK

H 11160.0 364 | 53 | 417 54(Note3) | -12.3 | PK
el V 11160.0 377 | 53 | 430 54(Note3) | -11.0 | PK
H 16740.0 347 | 107 | 454 54(Note3) | -8.6 PK

Vv 16740.0 358 | 10.8 | 46.6 54(Note3) | -7.4 PK

H 11400.0 358 | 59 | 417 54(Note3) | -12.3 | PK
oV 11400.0 360 | 58 | 41.8 54(Note3) | -12.2 | PK
H 17100.0 33.6 | 105 | 44.1 54(Note3) | -9.9 PK

Vv 17100.0 339 | 103 | 44.2 54(Note3) | -9.8 PK

H 10360.0 369 | 40 | 409 54(Note3) | -13.1 | PK

Vv 10360.0 380 | 40 | 420 54(Note3) | -12.0 | PK

® Ty 15540.0 369 | 6.9 | 438 54(Note3) | -10.2 | PK
Vv 15540.0 370 | 67 | 436 54(Note3) | -10.4 | PK

H 10400.0 372 | 40 | 411 54(Note3) | -12.9 | PK

Vv 10400.0 377 | 40 | 416 54(Note3) | -12.4 | PK
0y 15600.0 360 | 7.1 | 430 54(Note3) | -11.0 | PK
Vv 15600.0 355 | 69 | 424 54(Note3) | -11.6 | PK

H 10480.0 369 | 40 | 409 54(Note3) | -13.1 | PK
crain| as LY 10400.0 372 | 40 | 412 54(Note3) | -12.8 | PK
) H 15600.0 359 | 7.1 | 429 54(Note3) | -11.1 | PK
Vv 15600.0 358 | 6.9 | 426 54(Note3) | -11.4 | PK

H 10520.0 367 | 41 | 408 54(Note3) | -13.2 | PK

ey |V 10520.0 365 | 41 | 406 54(Note3) | -13.4 | PK
H 15780.0 362 | 7.3 | 436 54(Note3) | -10.4 | PK

Vv 15780.0 354 | 7.4 | 428 54(Note3) | -11.2 | PK

H 10600.0 367 | 43 | 411 54(Note3) | -12.9 | PK

Vv 10600.0 369 | 43 | 412 54(Note3) | -12.8 | PK

60 | H 15900.0 361 | 7.6 | 43.6 54(Note3) | -10.4 | PK
Vv 15900.0 360 | 7.7 | 437 54(Note3) | -10.3 | PK
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H 10640.0 364 | 44 | 409 54(Note3) | -13.2 | PK

Vv 10640.0 369 | 44 | 414 | 54(Note3) | -12.7 | PK

64 | H 15960.0 356 | 7.8 | 435 54(Note3) | -10.5 | PK
Vv 15960.0 354 | 81 | 435 54(Note3) | -10.5 | PK

H 11000.0 353 | 49 | 402 54(Note3) | -13.8 | PK
ooV 11000.0 353 | 49 | 402 54(Note3) | -13.8 | PK
H 16500.0 355 | 9.0 | 445 54(Note3) | -9.5 PK

Vv 16500.0 350 | 91 | 441 54(Note3) | -9.9 PK

H 11160.0 359 | 53 | 41.2 54(Note3) | -12.8 | PK
el V 11160.0 365 | 53 | 417 54(Note3) | -12.3 | PK
H 16740.0 350 | 10.7 | 458 54(Note3) | -8.2 PK

Vv 16740.0 349 | 108 | 458 54(Note3) | -8.2 PK

H 11400.0 356 | 59 | 415 54(Note3) | -12.5 | PK
oV 11400.0 353 | 58 | 411 54(Note3) | -12.9 | PK
H 17100.0 339 | 105 | 444 | 54(Note3) | -9.6 PK

Vv 17100.0 338 | 103 | 441 54(Note3) | -9.9 PK

H 10360.0 371 | 40 | 411 54(Note3) | -12.9 | PK

Vv 10360.0 382 | 40 | 422 54(Note3) | -11.8 | PK

® Ty 15540.0 364 | 69 | 433 54(Note3) | -10.7 | PK
Vv 15540.0 368 | 67 | 435 54(Note3) | -10.5 | PK

H 10400.0 372 | 40 | 411 54(Note3) | -12.9 | PK

o Y 10400.0 369 | 40 | 408 54(Note3) | -13.2 | PK
H 15600.0 360 | 7.1 | 430 54(Note3) | -11.0 | PK

Vv 15600.0 349 | 69 | 418 54(Note3) | -12.2 | PK

H 10480.0 36.1 | 40 | 401 54(Note3) | -13.9 | PK

4o Y 10480.0 365 | 40 | 405 54(Note3) | -13.5 | PK
Chain H 15720.0 365 | 71 | 436 54(Note3) | -10.4 | PK
2 Vv 15720.0 359 | 71 | 430 54(Note3) | -11.0 | PK
H 10520.0 372 | 41 | 413 54(Note3) | -12.7 | PK

o |V 10520.0 365 | 41 | 406 54(Note3) | -13.4 | PK
H 15780.0 367 | 73 | 440 54(Note3) | -10.0 | PK

Vv 15780.0 368 | 7.4 | 442 54(Note3) | -9.8 PK

H 10600.0 368 | 43 | 411 54(Note3) | -12.9 | PK

Vv 10600.0 357 | 43 | 400 54(Note3) | -14.0 | PK

60 | H 15900.0 368 | 76 | 443 54(Note3) | -9.7 PK
Vv 15900.0 363 | 7.7 | 440 54(Note3) | -10.0 | PK

H 10640.0 367 | 44 | 411 54(Note3) | -12.9 | PK
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64 | V 10640.0 36.6 | 4.4 | 41.0 54(Note3) | -13.0 | PK
H 15960.0 364 | 7.8 | 443 54(Note3) | -9.7 PK

Vv 15960.0 371 | 81 | 452 54(Note3) | -8.8 PK

H 11000.0 359 | 49 | 409 54(Note3) | -13.1 | PK
ooV 11000.0 350 | 49 | 40.0 54(Note3) | -14.0 | PK
H 16500.0 355 | 9.0 | 44.6 54(Note3) | -9.4 PK

Vv 16500.0 352 | 91 | 443 54(Note3) | -9.7 PK

H 11160.0 364 | 53 | 417 54(Note3) | -12.3 | PK
el 11160.0 351 | 53 | 404 54(Note3) | -13.6 | PK
H 16740.0 342 | 107 | 449 54(Note3) | -9.1 PK

Vv 16740.0 364 | 108 | 47.2 54(Note3) | -6.8 PK

H 11400.0 364 | 59 | 423 54(Note3) | -11.7 | PK
ol 11400.0 357 | 58 | 415 54(Note3) | -12.5 | PK
H 17100.0 346 | 105 | 451 54(Note3) | -8.9 PK

Vv 17100.0 33.8 | 103 | 44.1 54(Note3) | -9.9 PK

H 10360.0 36.8 | 40 | 408 54(Note3) | -13.2 | PK

Vv 10360.0 378 | 40 | 418 54(Note3) | -12.2 | PK

® Ty 15540.0 359 | 6.9 | 428 54(Note3) | -11.2 | PK
Vv 15540.0 370 | 6.7 | 437 54(Note3) | -10.3 | PK

H 10400.0 370 | 40 | 409 54(Note3) | -13.1 | PK

0l VY 10400.0 375 | 40 | 415 54(Note3) | -12.5 | PK
H 15600.0 364 | 7.1 | 435 54(Note3) | -10.5 | PK

Vv 15600.0 356 | 6.9 | 424 54(Note3) | -11.6 | PK

H 10480.0 36.1 | 40 | 402 54(Note3) | -13.8 | PK

s VY 10480.0 36.0 | 40 | 401 54(Note3) | -13.9 | PK
_ H 15720.0 356 | 7.1 | 427 54(Note3) | -11.3 | PK
Coh+a1m Vv 15720.0 361 | 7.1 | 431 54(Note3) | -10.9 | PK
H 10520.0 376 | 41 | 417 54(Note3) | -12.3 | PK

ey |V 10520.0 362 | 41 | 404 54(Note3) | -13.6 | PK
H 15780.0 375 | 7.3 | 448 54(Note3) | -9.2 PK

Vv 15780.0 354 | 7.4 | 428 54(Note3) | -11.2 | PK

H 10600.0 365 | 43 | 409 54(Note3) | -13.1 | PK

Vv 10600.0 364 | 43 | 408 54(Note3) | -13.2 | PK

60 | H 15900.0 364 | 7.6 | 43.9 54(Note3) | -10.1 | PK
Vv 15900.0 364 | 7.7 | 441 54(Note3) | -9.9 PK

H 10640.0 36.7 | 4.4 | 412 54(Note3) | -12.8 | PK

64 | V 10640.0 36.3 | 4.4 | 407 54(Note3) | -13.3 | PK
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H 15960.0 351 | 7.8 | 429 54(Note3) | -11.1 | PK

Vv 15960.0 351 | 81 | 432 54(Note3) | -10.8 | PK

H 11000.0 345 | 49 | 394 54(Note3) | -14.6 | PK
ooV 11000.0 346 | 49 | 395 54(Note3) | -145 | PK
H 16500.0 348 | 90 | 438 54(Note3) | -10.2 | PK

Y% 16500.0 351 | 9.1 | 442 54(Note3) | -9.8 PK

H 11160.0 36.1 | 53 | 414 54(Note3) | -12.6 | PK

Y% 11160.0 36.0 | 53 | 41.2 54(Note3) | -12.8 | PK
He 16740.0 351 | 10.7 | 458 54(Note3) | -8.2 PK
Vv 16740.0 347 | 108 | 455 54(Note3) | -8.5 PK

H 11400.0 359 | 59 | 41.8 54(Note3) | -12.2 | PK
ol 11400.0 362 | 58 | 420 54(Note3) | -12.0 | PK
H 17100.0 344 | 105 | 44.8 54(Note3) | -9.2 PK

Vv 17100.0 347 | 103 | 45.0 54(Note3) | -9.0 PK

H 10360.0 377 | 40 | 417 54(Note3) | -12.3 | PK

Y% 10360.0 36.6 | 40 | 406 54(Note3) | -13.4 | PK

® Ty 15540.0 37.9 | 6.9 | 448 54(Note3) | -9.2 PK
Y% 15540.0 354 | 6.7 | 421 54(Note3) | -11.9 | PK

H 10400.0 359 | 40 | 399 54(Note3) | -14.1 | PK

Y% 10400.0 359 | 40 | 399 54(Note3) | -14.1 | PK
0y 15600.0 349 | 7.1 | 420 54(Note3) | -12.0 | PK
Vv 15600.0 356 | 6.9 | 424 54(Note3) | -11.6 | PK

H 10480.0 364 | 40 | 404 54(Note3) | -13.6 | PK

s VY 10480.0 36.2 | 40 | 402 54(Note3) | -13.8 | PK
H 15720.0 370 | 7.1 | 441 54(Note3) | -9.9 PK
Chain Vv 15720.0 363 | 7.1 | 434 54(Note3) | -10.6 | PK
0+1+2 H 10520.0 358 | 41 | 400 54(Note3) | -14.0 | PK
ey |V 10520.0 364 | 41 | 405 54(Note3) | -13.5 | PK
H 15780.0 364 | 7.3 | 437 54(Note3) | -10.3 | PK

Vv 15780.0 367 | 74 | 441 54(Note3) | -9.9 PK

H 10600.0 36.1 | 43 | 404 54(Note3) | -13.6 | PK

Vv 10600.0 36.1 | 43 | 405 54(Note3) | -13.5 | PK

60 | H 15900.0 359 | 7.6 | 434 54(Note3) | -10.6 | PK
Vv 15900.0 355 | 7.7 | 43.2 54(Note3) | -10.8 | PK

H 10640.0 36.9 | 4.4 | 413 54(Note3) | -12.7 | PK

on |V 10640.0 367 | 44 | 411 54(Note3) | -12.9 | PK
H 15960.0 36.1 | 7.8 | 439 54(Note3) | -10.1 | PK
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Vv 15960.0 350 | 81 | 43.1 54(Note3) | -10.9 | PK
H 11000.0 352 | 49 | 402 54(Note3) | -13.8 | PK
ooV 11000.0 350 | 49 | 400 54(Note3) | -14.0 | PK
H 16500.0 357 | 9.0 | 448 54(Note3) | -9.2 PK
Y% 16500.0 351 | 9.1 | 442 54(Note3) | -9.8 PK
H 11160.0 353 | 53 | 407 54(Note3) | -13.3 | PK
eV 11160.0 36.1 | 53 | 414 54(Note3) | -12.6 | PK
H 16740.0 350 | 10.7 | 457 54(Note3) | -8.3 PK
Vv 16740.0 348 | 108 | 456 54(Note3) | -8.4 PK
H 11400.0 353 | 59 | 41.2 54(Note3) | -12.8 | PK
oV 11400.0 352 | 58 | 41.0 54(Note3) | -13.0 | PK
H 17100.0 331 | 105 | 436 54(Note3) | -10.4 | PK
Vv 17100.0 33.0 | 103 | 434 54(Note3) | -10.6 | PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,

18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,

then average measurement needn’t be performed.

Mode3: Transmit by 802.11n(40MHz)

Chain | CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MH2z) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 10380.0 37.2 4.0 41.1 54(Note3) -12.9 PK
Y, 10380.0 36.8 4.0 40.8 54(Note3) -13.2 PK
38 H 15570.0 36.9 7.1 44.0 54(Note3) -10.0 PK
\Y 15570.0 36.8 6.9 43.6 54(Note3) -10.4 PK
H 10460.0 36.3 4.0 40.2 54(Note3) -13.8 PK
46 \Y 10460.0 37.0 4.0 40.9 54(Note3) -13.1 PK
Chain H 15690.0 36.6 7.0 43.6 54(Note3) -10.4 PK
0 \Y 15690.0 36.8 6.9 43.8 54(Note3) -10.2 PK
H 10540.0 36.3 4.2 40.4 54(Note3) -13.6 PK
£4 \Y 10540.0 36.5 4.2 40.7 54(Note3) -13.3 PK
H 15810.0 35.7 7.4 43.0 54(Note3) -11.0 PK
\Y 15810.0 36.2 7.5 43.7 54(Note3) -10.3 PK
62 H 10620.0 37.3 4.4 41.7 54(Note3) -12.3 PK
\Y 10620.0 36.8 4.4 41.2 54(Note3) -12.8 PK
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H 15930.0 367 | 7.7 | 444 54(Note3) | -9.6 PK

Vv 15930.0 360 | 7.9 | 439 54(Note3) | -10.1 | PK

H 11020.0 351 | 50 | 40.1 54(Note3) | -13.9 | PK

Vv 11020.0 350 | 5.0 | 40.0 54(Note3) | -14.0 | PK

102| H 16530.0 363 | 93 | 456 54(Note3) | -8.4 PK
Vv 16530.0 367 | 9.4 | 46.0 54(Note3) | -8.0 PK

H 11100.0 364 | 51 | 415 54(Note3) | -12.5 | PK

Vv 11100.0 362 | 51 | 41.2 54(Note3) | -12.8 | PK

110 | H 16650.0 356 | 10.3 | 45.9 54(Note3) | -8.1 PK
Vv 16650.0 353 | 104 | 457 54(Note3) | -8.3 PK

H 10380.0 375 | 40 | 415 54(Note3) | -12.5 | PK

as |V 10380.0 373 | 40 | 413 54(Note3) | -12.7 | PK
H 15570.0 363 | 7.1 | 434 54(Note3) | -10.6 | PK

Vv 15570.0 369 | 6.9 | 438 54(Note3) | -10.2 | PK

H 10460.0 352 | 40 | 39.1 54(Note3) | -14.9 | PK

s |V 10460.0 357 | 40 | 397 54(Note3) | -14.3 | PK
H 15690.0 361 | 7.0 | 43.1 54(Note3) | -10.9 | PK

Vv 15690.0 363 | 6.9 | 433 54(Note3) | -10.7 | PK

H 10540.0 369 | 42 | 411 54(Note3) | -12.9 | PK

Vv 10540.0 369 | 42 | 411 54(Note3) | -12.9 | PK
>y 15810.0 360 | 7.4 | 434 54(Note3) | -10.6 | PK
Chain Vv 15690.0 36.1 | 69 | 431 54(Note3) | -10.9 | PK
) H 10620.0 373 | 44 | 417 54(Note3) | -12.3 | PK
o |V 10620.0 368 | 44 | 412 54(Note3) | -12.8 | PK
H 15930.0 363 | 7.7 | 439 54(Note3) | -10.1 | PK

Vv 15930.0 362 | 7.9 | 441 54(Note3) | -9.9 PK

H 11020.0 350 | 5.0 | 39.9 54(Note3) | -14.1 | PK

Vv 11020.0 350 | 5.0 | 40.0 54(Note3) | -14.0 | PK

102| H 16530.0 363 | 93 | 456 54(Note3) | -8.4 PK
Vv 16530.0 360 | 9.4 | 454 54(Note3) | -8.6 PK

H 11100.0 354 | 51 | 405 54(Note3) | -13.5 | PK

Vv 11100.0 361 | 51 | 41.2 54(Note3) | -12.8 | PK

110 | H 16650.0 346 | 103 | 44.9 54(Note3) | -9.1 PK
Vv 16650.0 358 | 104 | 46.2 54(Note3) | -7.8 PK

H 10380.0 368 | 40 | 408 54(Note3) | -13.2 | PK

Chain| 38 | V 10380.0 379 | 40 | 418 54(Note3) | -12.2 | PK
2 H 15570.0 361 | 7.1 | 432 54(Note3) | -10.8 | PK
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Vv 15570.0 363 | 6.9 | 431 54(Note3) | -10.9 | PK

H 10460.0 359 | 40 | 398 54(Note3) | -14.2 | PK

s |V 10460.0 365 | 40 | 405 54(Note3) | -13.5 | PK
H 15690.0 358 | 7.0 | 428 54(Note3) | -11.2 | PK

Y% 15690.0 361 | 6.9 | 431 54(Note3) | -10.9 | PK

H 10540.0 37.0 | 42 | 411 54(Note3) | -12.9 | PK

en |V 10540.0 36.9 | 42 | 410 54(Note3) | -13.0 | PK
H 15810.0 36.0 | 7.4 | 434 54(Note3) | -10.6 | PK

Vv 15810.0 36.0 | 7.5 | 435 54(Note3) | -10.5 | PK

H 10620.0 375 | 44 | 419 54(Note3) | -12.1 | PK

Vv 10620.0 367 | 44 | 411 54(Note3) | -12.9 | PK
%2y 15930.0 365 | 7.7 | 441 54(Note3) | -9.9 PK
Vv 15930.0 365 | 7.9 | 444 54(Note3) | -9.6 PK

H 11020.0 348 | 50 | 398 54(Note3) | -14.2 | PK

Y% 11020.0 346 | 50 | 395 54(Note3) | -145 | PK
102 H 16530.0 364 | 93 | 457 54(Note3) | -8.3 PK
Y% 16530.0 355 | 9.4 | 449 54(Note3) | -9.1 PK

H 11100.0 363 | 5.1 | 41.4 54(Note3) | -12.6 | PK

Y% 11100.0 353 | 51 | 403 54(Note3) | -13.7 | PK
110| H 16650.0 33.8 | 103 | 441 54(Note3) | -9.9 PK
Vv 16650.0 351 | 10.4 | 455 54(Note3) | -8.5 PK

H 10380.0 373 | 40 | 412 54(Note3) | -12.8 | PK

as |V 10380.0 372 | 40 | 411 54(Note3) | -12.9 | PK
H 15570.0 369 | 7.1 | 440 54(Note3) | -10.0 | PK

Vv 15570.0 360 | 6.9 | 429 54(Note3) | -11.1 | PK

H 10460.0 357 | 40 | 397 54(Note3) | -14.3 | PK

s VY 10460.0 363 | 40 | 403 54(Note3) | -13.7 | PK
H 15690.0 356 | 7.0 | 426 54(Note3) | -11.4 | PK
chain Vv 15690.0 357 | 69 | 427 54(Note3) | -11.3 | PK
0e1 H 10540.0 374 | 42 | 416 54(Note3) | -12.4 | PK
s |V 10540.0 364 | 42 | 406 54(Note3) | -13.4 | PK
H 15810.0 365 | 74 | 439 54(Note3) | -10.1 | PK

Vv 15810.0 358 | 7.5 | 43.2 54(Note3) | -10.8 | PK

H 10620.0 367 | 44 | 411 54(Note3) | -12.9 | PK

o |V 10620.0 364 | 44 | 408 54(Note3) | -13.2 | PK
H 15930.0 363 | 7.7 | 440 54(Note3) | -10.0 | PK

Y% 15930.0 363 | 7.9 | 441 54(Note3) | -9.9 PK
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H 11020.0 350 | 5.0 | 40.0 54(Note3) | -14.0 | PK

Vv 11020.0 348 | 50 | 397 54(Note3) | -143 | PK
102| H 16530.0 362 | 93 | 455 54(Note3) | -8.5 PK
Vv 16530.0 358 | 9.4 | 452 54(Note3) | -8.8 PK

H 11100.0 357 | 51 | 408 54(Note3) | -13.3 | PK

Vv 11100.0 355 | 51 | 40.6 54(Note3) | -13.4 | PK
110| H 16650.0 352 | 103 | 455 54(Note3) | -8.5 PK
Vv 16650.0 348 | 104 | 453 54(Note3) | -8.7 PK

H 10380.0 367 | 40 | 406 54(Note3) | -13.4 | PK
Y 10380.0 370 | 40 | 410 54(Note3) | -13.0 | PK
H 15570.0 356 | 7.1 | 427 54(Note3) | -11.3 | PK

Vv 15570.0 363 | 6.9 | 432 54(Note3) | -10.8 | PK

H 10460.0 356 | 40 | 39.6 54(Note3) | -14.4 | PK

4o Y 10460.0 369 | 40 | 409 54(Note3) | -13.1 | PK
H 15690.0 361 | 7.0 | 43.1 54(Note3) | -10.9 | PK

Vv 15690.0 368 | 6.9 | 438 54(Note3) | -10.3 | PK

H 10540.0 374 | 42 | 415 54(Note3) | -12.5 | PK

s |V 10540.0 36.6 | 42 | 407 54(Note3) | -13.3 | PK
H 15810.0 362 | 7.4 | 436 54(Note3) | -10.4 | PK

, Vv 15810.0 361 | 75 | 435 54(Note3) | -10.5 | PK
;hir; H 10620.0 369 | 44 | 412 54(Note3) | -12.8 | PK
o |V 10620.0 365 | 44 | 409 54(Note3) | -13.1 | PK
H 15930.0 368 | 7.7 | 445 54(Note3) | -9.5 PK

Vv 15930.0 360 | 7.9 | 439 54(Note3) | -10.1 | PK

H 11020.0 357 | 5.0 | 406 54(Note3) | -13.4 | PK

Vv 11020.0 350 | 5.0 | 39.9 54(Note3) | -14.1 | PK
102| H 16530.0 364 | 93 | 457 54(Note3) | -8.3 PK
Vv 16530.0 362 | 94 | 456 54(Note3) | -8.4 PK

H 11100.0 359 | 51 | 41.0 54(Note3) | -13.0 | PK

Vv 11100.0 371 | 51 | 422 54(Note3) | -11.9 | PK
110 | H 16650.0 348 | 103 | 451 54(Note3) | -8.9 PK
Vv 16650.0 38.0 | 104 | 484 54(Note3) | -5.6 PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,
then average measurement needn’t be performed.
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Test for dipole antenna 1#

Model: Transmit by 802.11a

Chain | CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 10360.0 37.7 4.0 41.7 54(Note3) -12.3 PK
\Y% 10350.0 40.9 4.0 44.9 54(Note3) 9.1 PK
3 H 15540.0 36.6 6.9 435 54(Note3) -10.5 PK
\% 15540.0 37.5 6.7 44.2 54(Note3) -9.8 PK
H 10400.0 37.2 4.0 41.2 54(Note3) -12.9 PK
40 \% 10400.0 38.9 4.0 42.9 54(Note3) -11.2 PK
H 15600.0 37.2 7.1 44.3 54(Note3) -9.7 PK
\% 15600.0 37.5 6.9 44.4 54(Note3) -9.6 PK
H 10480.0 36.0 4.0 40.0 54(Note3) -14.0 PK
48 \% 10480.0 36.5 4.0 40.5 54(Note3) -13.5 PK
H 15720.0 36.4 7.1 43.5 54(Note3) -10.5 PK
\% 15720.0 36.7 7.1 43.8 54(Note3) -10.2 PK
H 10520.0 36.8 4.1 40.9 54(Note3) | -13.1 PK
- \% 10520.0 36.4 4.1 40.5 54(Note3) -13.5 PK
H 15780.0 37.1 7.3 44.4 54(Note3) -9.6 PK
Chain \% 15780.0 36.4 7.4 43.8 54(Note3) -10.2 PK
0 H 10600.0 37.4 4.3 41.7 54(Note3) -12.3 PK
\% 10600.0 36.2 4.3 40.5 54(Note3) -13.5 PK
60 H 15900.0 37.8 7.6 45.4 54(Note3) -8.6 PK
\Y; 15900.0 36.2 7.7 43.9 54(Note3) | -10.1 PK
H 10640.0 37.1 4.4 41.5 54(Note3) -12.5 PK
\% 10640.0 36.1 4.4 40.5 54(Note3) -13.5 PK
64 H 15960.0 36.0 7.8 43.8 54(Note3) -10.2 PK
\% 15960.0 354 8.1 43.5 54(Note3) -10.5 PK
H 11000.0 34.9 4.9 39.8 54(Note3) | -14.2 PK
100 \% 11000.0 35.1 4.9 40.0 54(Note3) -14.0 PK
H 16500.0 35.9 9.0 44.9 54(Note3) -9.1 PK
\% 16500.0 35.8 9.1 44.9 54(Note3) -9.1 PK
H 11160.0 35.7 5.3 41.0 54(Note3) -13.0 PK
116 \% 11160.0 37.1 5.3 42.4 54(Note3) -11.6 PK
H 16740.0 35.1 10.7 45.8 54(Note3) -8.2 PK
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Vv 16740.0 36.2 | 108 | 47.0 54(Note3) | -7.0 PK

H 11400.0 36.7 | 5.9 | 426 54(Note3) | -11.4 | PK
oV 11400.0 36.4 | 58 | 422 54(Note3) | -11.8 | PK
H 17100.0 349 | 105 | 454 54(Note3) | -8.6 PK

Y% 17100.0 351 | 103 | 454 54(Note3) | -8.6 PK

H 10360.0 36.7 | 40 | 407 54(Note3) | -13.3 | PK

Y% 10360.0 365 | 40 | 405 54(Note3) | -135 | PK

® Ty 15540.0 365 | 6.9 | 434 54(Note3) | -10.6 | PK
Vv 15540.0 365 | 6.7 | 432 54(Note3) | -10.8 | PK

H 10400.0 381 | 40 | 421 54(Note3) | -12.0 | PK

Vv 10400.0 374 | 40 | 414 54(Note3) | -12.7 | PK
0y 15600.0 36.1 | 7.1 | 432 54(Note3) | -10.8 | PK
Vv 15600.0 362 | 69 | 431 54(Note3) | -10.9 | PK

H 10480.0 364 | 40 | 404 54(Note3) | -13.6 | PK

s VY 10480.0 36.3 | 40 | 403 54(Note3) | -13.7 | PK
H 15720.0 362 | 7.1 | 433 54(Note3) | -10.7 | PK

Y% 15720.0 364 | 7.1 | 435 54(Note3) | -10.5 | PK

H 10520.0 370 | 41 | 411 54(Note3) | -12.9 | PK

ey |V 10520.0 36.9 | 41 | 41.0 54(Note3) | -13.0 | PK
H 15780.0 36,7 | 7.3 | 44.0 54(Note3) | -10.0 | PK
chain Vv 15780.0 356 | 7.4 | 43.0 54(Note3) | -11.0 | PK
) H 10600.0 376 | 43 | 419 54(Note3) | -12.1 | PK
Vv 10520.0 372 | 41 | 413 54(Note3) | -12.7 | PK

60 | H 15900.0 360 | 7.6 | 436 54(Note3) | -10.4 | PK
Vv 15780.0 359 | 7.4 | 433 54(Note3) | -10.7 | PK

H 10600.0 374 | 43 | 417 54(Note3) | -12.3 | PK

Vv 10600.0 371 | 43 | 414 54(Note3) | -12.6 | PK

64 | H 15900.0 363 | 7.6 | 439 54(Note3) | -10.1 | PK
Vv 15900.0 358 | 7.7 | 435 54(Note3) | -10.5 | PK

H 11000.0 357 | 49 | 40.6 54(Note3) | -13.4 | PK
ooV 11000.0 358 | 49 | 407 54(Note3) | -13.3 | PK
H 16500.0 357 | 9.0 | 447 54(Note3) | -9.3 PK

Vv 16500.0 36.1 | 91 | 452 54(Note3) | -8.8 PK

H 11160.0 363 | 53 | 416 54(Note3) | -12.4 | PK
el 11160.0 365 | 53 | 418 54(Note3) | -12.2 | PK
H 16740.0 353 | 10.7 | 46.0 54(Note3) | -8.0 PK

Y% 16740.0 354 | 108 | 46.2 54(Note3) | -7.8 PK
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H 11400.0 359 | 59 | 41.8 54(Note3) | -12.2 | PK
oV 11400.0 36.6 | 58 | 424 54(Note3) | -11.6 | PK
H 17100.0 353 | 105 | 458 54(Note3) | -8.2 PK

Vv 17100.0 342 | 103 | 445 54(Note3) | -9.5 PK

H 10360.0 36.9 | 40 | 409 54(Note3) | -13.1 | PK

Vv 10360.0 377 | 40 | 417 54(Note3) | -12.3 | PK

® Ty 15540.0 362 | 6.9 | 431 54(Note3) | -10.9 | PK
Vv 15540.0 369 | 6.7 | 43.6 54(Note3) | -10.4 | PK

H 10400.0 36,5 | 4.0 | 405 54(Note3) | -13.6 | PK
0V 10400.0 371 | 40 | 411 54(Note3) | -13.0 | PK
H 15600.0 353 | 7.1 | 424 54(Note3) | -11.6 | PK

Vv 15600.0 352 | 6.9 | 421 54(Note3) | -11.9 | PK

H 10480.0 36.8 | 40 | 408 54(Note3) | -13.2 | PK

ss Y 10480.0 364 | 40 | 404 54(Note3) | -13.6 | PK
H 15720.0 376 | 7.1 | 447 54(Note3) | -9.3 PK

Vv 15720.0 362 | 7.1 | 433 54(Note3) | -10.7 | PK

H 10520.0 36.1 | 41 | 402 54(Note3) | -13.8 | PK

oy |V 10520.0 364 | 41 | 405 54(Note3) | -13.5 | PK
H 15780.0 358 | 7.3 | 43.1 54(Note3) | -10.9 | PK

Vv 15780.0 359 | 7.4 | 433 54(Note3) | -10.7 | PK
Chain H 10600.0 36.9 | 43 | 412 54(Note3) | -12.8 | PK
2 Vv 10600.0 36.6 | 43 | 409 54(Note3) | -13.1 | PK
60 | H 15900.0 362 | 7.6 | 438 54(Note3) | -10.2 | PK
Vv 15900.0 363 | 7.7 | 440 54(Note3) | -10.0 | PK

H 10640.0 36.3 | 4.4 | 407 54(Note3) | -13.3 | PK

Vv 10640.0 36.9 | 4.4 | 413 54(Note3) | -12.7 | PK

64 | H 15960.0 362 | 7.8 | 440 54(Note3) | -10.0 | PK
Vv 15960.0 367 | 81 | 448 54(Note3) | -9.2 PK

H 11000.0 352 | 49 | 401 54(Note3) | -13.9 | PK
ooV 11000.0 351 | 49 | 400 54(Note3) | -14.0 | PK
H 16500.0 362 | 9.0 | 452 54(Note3) | -8.8 PK

Vv 16500.0 359 | 91 | 450 54(Note3) | -9.0 PK

H 11160.0 36,6 | 53 | 41.9 54(Note3) | -12.1 | PK
el 11160.0 360 | 53 | 41.3 54(Note3) | -12.7 | PK
H 16740.0 352 | 10.7 | 45.9 54(Note3) | -8.1 PK

Vv 16740.0 36.0 | 10.8 | 46.8 54(Note3) | -7.2 PK
140| H 11400.0 363 | 59 | 422 54(Note3) | -11.8 | PK
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\Y 11400.0 36.6 5.8 42.4 54(Note3) -11.6 PK
H 17100.0 35.1 10.5 45.6 54(Note3) -8.4 PK
\Y% 17100.0 35.8 10.3 46.1 54(Note3) -7.9 PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,

18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,

then average measurement needn’t be performed.

Mode2: Transmit by 802.11n(20MHz)

Chain | CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MH2z) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 10360.0 37.7 4.0 41.7 54(Note3) -12.3 PK
Y, 10360.0 37.9 4.0 41.9 54(Note3) -12.1 PK
30 H 15540.0 36.4 6.9 43.3 54(Note3) -10.7 PK
\Y 15540.0 36.9 6.7 43.6 54(Note3) -10.4 PK
H 10400.0 36.8 4.0 40.8 54(Note3) -13.3 PK
20 \Y 10400.0 36.9 4.0 40.9 54(Note3) -13.2 PK
H 15600.0 35.1 7.1 42.2 54(Note3) | -11.8 PK
\Y 15600.0 34.9 6.9 41.8 54(Note3) -12.2 PK
H 10480.0 35.9 4.0 39.9 54(Note3) -14.1 PK
48 Vv 10480.0 37.3 4.0 41.3 54(Note3) -12.7 PK
H 15720.0 36.2 7.1 43.3 54(Note3) -10.7 PK
Chain Y, 15720.0 36.8 7.1 43.9 54(Note3) -10.1 PK
0 H 10520.0 36.1 4.1 40.2 54(Note3) -13.8 PK
- \Y 10520.0 37.8 4.1 41.9 54(Note3) -12.1 PK
H 15780.0 36.1 7.3 43.4 54(Note3) -10.6 PK
\Y 15780.0 36.4 7.4 43.8 54(Note3) -10.2 PK
H 10600.0 36.9 4.3 41.2 54(Note3) -12.8 PK
\Y 10600.0 36.7 4.3 41.0 54(Note3) -13.0 PK
60 H 15900.0 36.4 7.6 44.0 54(Note3) -10.0 PK
\Y; 15900.0 36.2 7.7 43.9 54(Note3) | -10.1 PK
H 10640.0 37.9 4.4 42.3 54(Note3) -11.7 PK
\Y 10640.0 36.8 4.4 41.2 54(Note3) -12.8 PK
64 H 15960.0 35.4 7.8 43.2 54(Note3) -10.8 PK
Vv 15960.0 36.5 8.1 44.6 54(Note3) -9.4 PK
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H 11000.0 354 | 49 | 403 54(Note3) | -13.7 | PK
ool 11000.0 352 | 49 | 401 54(Note3) | -13.9 | PK
H 16500.0 359 | 9.0 | 449 54(Note3) | -9.1 PK

Vv 16500.0 361 | 91 | 452 54(Note3) | -8.8 PK

H 11160.0 367 | 53 | 420 54(Note3) | -12.0 | PK
el V 11160.0 379 | 53 | 432 54(Note3) | -10.8 | PK
H 16740.0 351 | 10.7 | 458 54(Note3) | -8.2 PK

Vv 16740.0 36.0 | 10.8 | 46.8 54(Note3) | -7.2 PK

H 11400.0 36.1 | 59 | 420 54(Note3) | -12.0 | PK
oV 11400.0 362 | 58 | 420 54(Note3) | -12.0 | PK
H 17100.0 340 | 105 | 445 54(Note3) | -9.5 PK

Vv 17100.0 342 | 103 | 445 54(Note3) | -9.5 PK

H 10360.0 372 | 40 | 412 54(Note3) | -12.8 | PK

Vv 10360.0 382 | 40 | 422 54(Note3) | -11.8 | PK

® 15540.0 37 6.9 | 43.9 54(Note3) | -10.1 | PK
Vv 15540.0 375 | 6.7 | 442 54(Note3) | -9.8 PK

H 10400.0 375 | 40 | 415 54(Note3) | -12.6 | PK

o Y 10400.0 381 | 40 | 421 54(Note3) | -12.0 | PK
H 15600.0 362 | 7.1 | 433 54(Note3) | -10.7 | PK

Vv 15600.0 359 | 6.9 | 428 54(Note3) | -11.2 | PK

H 10480.0 371 | 40 | 411 54(Note3) | -12.9 | PK

sg Y 10400.0 375 | 40 | 415 54(Note3) | -12.6 | PK
H 15600.0 36 71 | 431 54(Note3) | -10.9 | PK

Vv 15600.0 36 6.9 | 429 54(Note3) | -11.1 | PK
Chain H 10520.0 37 41 | 411 54(Note3) | -12.9 | PK
1 Vv 10520.0 37 41 | 411 54(Note3) | -12.9 | PK
2y 15780.0 366 | 7.3 | 439 54(Note3) | -10.1 | PK
Vv 15780.0 355 | 7.4 | 429 54(Note3) | -11.1 | PK

H 10600.0 37 43 | 413 54(Note3) | -12.7 | PK

Vv 10600.0 373 | 43 | 416 54(Note3) | -12.4 | PK

60 | H 15900.0 362 | 7.6 | 438 54(Note3) | -10.2 | PK
Vv 15900.0 362 | 7.7 | 439 54(Note3) | -10.1 | PK

H 10640.0 367 | 44 | 411 54(Note3) | -12.9 | PK

Vv 10640.0 371 | 44 | 415 54(Note3) | -12.5 | PK

64 | H 15960.0 36 7.8 | 438 54(Note3) | -10.2 | PK
Vv 15960.0 355 | 81 | 436 54(Note3) | -10.4 | PK
100| H 11000.0 356 | 49 | 405 54(Note3) | -13.5 | PK
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Vv 11000.0 354 | 49 | 403 54(Note3) | -13.7 | PK

H 16500.0 357 | 9.0 | 447 54(Note3) | -9.3 PK

Y% 16500.0 355 | 9.1 | 44.6 54(Note3) | -9.4 PK

H 11160.0 36.2 | 53 | 415 54(Note3) | -12.5 | PK
eV 11160.0 36.7 | 53 | 420 54(Note3) | -12.0 | PK
H 16740.0 354 | 107 | 46.1 54(Note3) | -7.9 PK

Y% 16740.0 351 | 10.8 | 45.9 54(Note3) | -8.1 PK

H 11400.0 359 | 59 | 41.8 54(Note3) | -12.2 | PK
ol Y 11400.0 355 | 58 | 413 54(Note3) | -12.7 | PK
H 17100.0 343 | 105 | 448 54(Note3) | -9.2 PK

Vv 17100.0 341 | 103 | 444 54(Note3) | -9.6 PK

H 10360.0 374 | 40 | 414 54(Note3) | -12.6 | PK

s |V 10360.0 384 | 40 | 424 54(Note3) | -11.6 | PK
H 15540.0 365 | 6.9 | 434 54(Note3) | -10.6 | PK

Y% 15540.0 373 | 6.7 | 440 54(Note3) | -10.0 | PK

H 10400.0 375 | 40 | 415 54(Note3) | -12.6 | PK

a0 VY 10400.0 373 | 40 | 413 54(Note3) | -12.8 | PK
H 15600.0 362 | 7.1 | 433 54(Note3) | -10.7 | PK

Y% 15600.0 353 | 6.9 | 422 54(Note3) | -11.8 | PK

H 10480.0 363 | 40 | 403 54(Note3) | -13.7 | PK

s VY 10480.0 36.8 | 40 | 408 54(Note3) | -13.2 | PK
H 15720.0 366 | 7.1 | 437 54(Note3) | -10.3 | PK

Vv 15720.0 36.1 | 7.1 | 432 54(Note3) | -10.8 | PK

, H 10520.0 375 | 41 | 416 54(Note3) | -12.4 | PK
Chzam o |V 10520.0 37.0 | 41 | 411 54(Note3) | -12.9 | PK
H 15780.0 371 | 7.3 | 444 54(Note3) | -9.6 PK

Vv 15780.0 36.9 | 74 | 443 54(Note3) | -9.7 PK

H 10600.0 371 | 43 | 414 54(Note3) | -12.6 | PK

Vv 10600.0 36.1 | 43 | 404 54(Note3) | -13.6 | PK

60 | H 15900.0 369 | 7.6 | 445 54(Note3) | -9.5 PK
Vv 15900.0 365 | 7.7 | 44.2 54(Note3) | -9.8 PK

H 10640.0 37.0 | 44 | 414 54(Note3) | -12.6 | PK

Vv 10640.0 36.8 | 44 | 412 54(Note3) | -12.8 | PK

64 | H 15960.0 36.8 | 7.8 | 446 54(Note3) | -9.4 PK
Vv 15960.0 372 | 81 | 453 54(Note3) | -8.7 PK
ool 11000.0 362 | 49 | 411 54(Note3) | -12.9 | PK
Y% 11000.0 351 | 49 | 400 54(Note3) | -14.0 | PK
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H 16500.0 357 | 9.0 | 447 54(Note3) | -9.3 PK

Vv 16500.0 357 | 91 | 448 54(Note3) | -9.2 PK

H 11160.0 367 | 53 | 420 54(Note3) | -12.0 | PK
eV 11160.0 353 | 53 | 406 54(Note3) | -13.4 | PK
H 16740.0 346 | 107 | 453 54(Note3) | -8.7 PK

Vv 16740.0 36.6 | 108 | 474 | 54(Note3) | -6.6 PK

H 11400.0 367 | 59 | 426 54(Note3) | -11.4 | PK

Vv 11400.0 359 | 58 | 417 54(Note3) | -12.3 | PK
10 17100.0 350 | 105 | 455 54(Note3) | -8.5 PK
Vv 17100.0 341 | 103 | 444 | 54(Note3) | -9.6 PK

H 10360.0 371 | 40 | 411 54(Note3) | -12.9 | PK

o |V 10360.0 380 | 40 | 420 54(Note3) | -12.0 | PK
H 15540.0 360 | 6.9 | 429 54(Note3) | -11.1 | PK

Vv 15540.0 375 | 6.7 | 442 54(Note3) | -9.8 PK

H 10400.0 373 | 40 | 413 54(Note3) | -12.8 | PK

o LV 10400.0 379 | 40 | 419 54(Note3) | -12.2 | PK
H 15600.0 366 | 71 | 437 54(Note3) | -10.3 | PK

Vv 15600.0 360 | 69 | 429 54(Note3) | -11.1 | PK

H 10480.0 363 | 40 | 403 54(Note3) | -13.7 | PK

Vv 10480.0 363 | 40 | 403 54(Note3) | -13.7 | PK

A Y 15720.0 357 | 7.1 | 428 54(Note3) | -11.2 | PK
Vv 15720.0 363 | 7.1 | 434 | 54(Note3) | -10.6 | PK

H 10520.0 | 37.9 | 41 | 420 54(Note3) | -12.0 | PK
Chain| | Vv 10520.0 367 | 41 | 408 54(Note3) | -13.2 | PK
0+1 H 15780.0 379 | 73 | 452 54(Note3) | -8.8 PK
Vv 15780.0 355 | 7.4 | 429 54(Note3) | -11.1 | PK

H 10600.0 368 | 43 | 411 54(Note3) | -12.9 | PK

Vv 10600.0 368 | 43 | 411 54(Note3) | -12.9 | PK

60 | H 15900.0 365 | 76 | 441 54(Note3) | -9.9 PK
Vv 15900.0 366 | 7.7 | 443 54(Note3) | -9.7 PK

H 10640.0 370 | 44 | 414 | 54(Note3) | -126 | PK

Vv 10640.0 365 | 44 | 409 54(Note3) | -13.1 | PK

64 | H 15960.0 355 | 7.8 | 433 54(Note3) | -10.7 | PK
Vv 15960.0 352 | 81 | 433 54(Note3) | -10.7 | PK

H 11000.0 348 | 49 | 397 54(Note3) | -14.3 | PK
100| V 11000.0 347 | 49 | 396 54(Note3) | -14.4 | PK
H 16500.0 350 | 9.0 | 44.0 54(Note3) | -10.0 | PK
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Vv 16500.0 356 | 9.1 | 447 54(Note3) | -9.3 PK

H 11160.0 364 | 53 | 417 54(Note3) | -12.3 | PK
eV 11160.0 36.2 | 53 | 415 54(Note3) | -125 | PK
H 16740.0 355 | 10.7 | 46.2 54(Note3) | -7.8 PK

Y% 16740.0 349 | 108 | 457 54(Note3) | -8.3 PK

H 11400.0 362 | 59 | 421 54(Note3) | -11.9 | PK
oV 11400.0 36.4 | 58 | 422 54(Note3) | -11.8 | PK
H 17100.0 348 | 105 | 453 54(Note3) | -8.7 PK

Vv 17100.0 350 | 103 | 453 54(Note3) | -8.7 PK

H 10360.0 380 | 40 | 420 54(Note3) | -12.0 | PK

o |V 10360.0 36.8 | 40 | 408 54(Note3) | -13.2 | PK
H 15540.0 380 | 6.9 | 449 54(Note3) | -9.1 PK

Vv 15540.0 359 | 6.7 | 426 54(Note3) | -11.4 | PK

H 10400.0 36.2 | 40 | 402 54(Note3) | -13.9 | PK

a0 VY 10400.0 363 | 40 | 403 54(Note3) | -13.8 | PK
H 15600.0 351 | 7.1 | 422 54(Note3) | -11.8 | PK

Y% 15600.0 36.0 | 6.9 | 429 54(Note3) | -11.1 | PK

H 10480.0 36.6 | 40 | 406 54(Note3) | -13.4 | PK

ss VY 10480.0 365 | 40 | 405 54(Note3) | -135 | PK
H 15720.0 371 | 7.1 | 442 54(Note3) | -9.8 PK

Vv 15720.0 365 | 7.1 | 43.6 54(Note3) | -10.4 | PK

H 10520.0 36.1 | 41 | 402 54(Note3) | -13.8 | PK
crain| 5o LV 10520.0 369 | 41 | 41.0 54(Note3) | -13.0 | PK
i1 H 15780.0 368 | 7.3 | 441 54(Note3) | -9.9 PK
Vv 15780.0 368 | 7.4 | 442 54(Note3) | -9.8 PK

H 10600.0 364 | 43 | 407 54(Note3) | -13.3 | PK

Vv 10600.0 365 | 43 | 408 54(Note3) | -13.2 | PK

60 | H 15900.0 36.0 | 7.6 | 436 54(Note3) | -10.4 | PK
Vv 15900.0 357 | 7.7 | 434 54(Note3) | -10.6 | PK

H 10640.0 372 | 44 | 416 54(Note3) | -12.4 | PK

Vv 10640.0 369 | 44 | 413 54(Note3) | -12.7 | PK

64 | H 15960.0 365 | 7.8 | 443 54(Note3) | -9.7 PK
Vv 15960.0 351 | 81 | 432 54(Note3) | -10.8 | PK

H 11000.0 355 | 49 | 404 54(Note3) | -13.6 | PK
ooV 11000.0 351 | 49 | 400 54(Note3) | -14.0 | PK
H 16500.0 359 | 9.0 | 449 54(Note3) | -9.1 PK

Y% 16500.0 356 | 9.1 | 447 54(Note3) | -9.3 PK
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H 11160.0 35.6 5.3 40.9 54(Note3) -13.1 PK
116 \Y 11160.0 36.3 5.3 41.6 54(Note3) -12.4 PK
H 16740.0 35.4 10.7 46.1 54(Note3) -7.9 PK
\Y% 16740.0 35.0 10.8 45.8 54(Note3) -8.2 PK
H 11400.0 35.6 5.9 41.5 54(Note3) -12.5 PK
140 \Y% 11400.0 35.4 5.8 41.2 54(Note3) -12.8 PK
H 17100.0 33.5 10.5 44.0 54(Note3) -10.0 PK

\Y, 17100.0 33.3 10.3 43.6 54(Note3) -10.4 PK
Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,
then average measurement needn’t be performed.

Mode3: Transmit by 802.11n(40MHz)

Chain | CH |Antenna| Frequency | Reading |Factor| Measure Limit Margin |Detector
(MHz) Level (dB) Level (dBuV/m) (dB)
(dBuV/m) (dBuV/m)
H 10380.0 37.5 4.0 41.5 54(Note3) | -12.5 PK
a8 \% 10380.0 37.0 4.0 41.0 54(Note3) -13.0 PK
H 15570.0 37.3 7.1 44 .4 54(Note3) -9.6 PK
\% 15570.0 36.9 6.9 43.8 54(Note3) -10.2 PK
H 10460.0 36.6 4.0 40.6 54(Note3) -13.4 PK
46 \% 10460.0 37.4 4.0 41.4 54(Note3) -12.6 PK
H 15690.0 36.8 7.0 43.8 54(Note3) -10.2 PK
\% 15690.0 36.9 6.9 43.8 54(Note3) -10.2 PK
Chain H 10540.0 36.6 4.2 40.8 54(Note3) -13.2 PK
0 \% 10540.0 36.7 4.2 40.9 54(Note3) -13.1 PK
>4 H 15810.0 36.2 7.4 43.6 54(Note3) -104 PK
\% 15810.0 36.6 7.5 441 54(Note3) -9.9 PK
H 10620.0 37.6 4.4 42.0 54(Note3) | -12.0 PK
\% 10620.0 37.0 4.4 41.4 54(Note3) -12.6 PK
o H 15930.0 37.1 7.7 44.8 54(Note3) -9.2 PK
Y, 15930.0 36.2 7.9 44.1 54(Note3) -9.9 PK
H 11020.0 354 5.0 40.4 54(Note3) -13.6 PK
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102| VvV 11020.0 355 | 5.0 | 405 54(Note3) | -13.5 | PK
H 16530.0 36.7 | 93 | 46.0 54(Note3) | -8.0 PK

Vv 16530.0 369 | 9.4 | 46.3 54(Note3) | -7.7 PK

H 11100.0 368 | 51 | 41.9 54(Note3) | -12.1 | PK

Vv 11100.0 367 | 51 | 41.8 54(Note3) | -12.2 | PK

110 | H 16650.0 358 | 103 | 46.1 54(Note3) | -7.9 PK
Vv 16650.0 356 | 10.4 | 46.0 54(Note3) | -8.0 PK

H 10380.0 378 | 40 | 418 54(Note3) | -12.2 | PK
Y 10380.0 375 | 40 | 415 54(Note3) | -12.5 | PK
H 15570.0 367 | 7.1 | 438 54(Note3) | -10.2 | PK

Vv 15570.0 37 6.9 | 43.9 54(Note3) | -10.1 | PK

H 10460.0 355 | 40 | 395 54(Note3) | -145 | PK
sV 10460.0 361 | 40 | 401 54(Note3) | -13.9 | PK
H 15690.0 363 | 7.0 | 433 54(Note3) | -10.7 | PK

Vv 15690.0 364 | 69 | 433 54(Note3) | -10.7 | PK

H 10540.0 372 | 42 | 414 54(Note3) | -12.6 | PK

s |V 10540.0 371 | 42 | 413 54(Note3) | -12.7 | PK
H 15810.0 365 | 74 | 439 54(Note3) | -10.1 | PK

Chain Vv 15690.0 365 | 6.9 | 434 54(Note3) | -10.6 | PK
) H 10620.0 376 | 44 | 420 54(Note3) | -12.0 | PK
Vv 10620.0 37 44 | 414 54(Note3) | -12.6 | PK
%2y 15930.0 367 | 7.7 | 444 54(Note3) | -9.6 PK
Vv 15930.0 364 | 7.9 | 443 54(Note3) | -9.7 PK

H 11020.0 353 | 50 | 40.3 54(Note3) | -13.7 | PK

Vv 11020.0 355 | 50 | 405 54(Note3) | -13.5 | PK

102| H 16530.0 367 | 93 | 46.0 54(Note3) | -8.0 PK
Vv 16530.0 362 | 94 | 456 54(Note3) | -8.4 PK

H 11100.0 358 | 51 | 409 54(Note3) | -13.1 | PK

Vv 11100.0 366 | 51 | 417 54(Note3) | -12.3 | PK

110 | H 16650.0 348 | 103 | 451 54(Note3) | -8.9 PK
Vv 16650.0 36.1 | 104 | 465 54(Note3) | -7.5 PK

H 10380.0 371 | 40 | 411 54(Note3) | -12.9 | PK
Y 10380.0 38.1 | 40 | 421 54(Note3) | -11.9 | PK
chain H 15570.0 365 | 7.1 | 43.6 54(Note3) | -10.4 | PK
) Vv 15570.0 364 | 6.9 | 433 54(Note3) | -10.7 | PK
4 |H 10460.0 36.2 | 4.0 | 402 54(Note3) | -13.8 | PK
Vv 10460.0 36.9 | 4.0 | 409 54(Note3) | -13.1 | PK
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H 15690.0 360 | 7.0 | 430 54(Note3) | -11.0 | PK

Vv 15690.0 362 | 69 | 431 54(Note3) | -10.9 | PK

H 10540.0 373 | 42 | 415 54(Note3) | -12.5 | PK

en |V 10540.0 371 | 42 | 413 54(Note3) | -12.7 | PK
H 15810.0 365 | 7.4 | 439 54(Note3) | -10.1 | PK

Vv 15810.0 364 | 75 | 43.9 54(Note3) | -10.1 | PK

H 10620.0 378 | 44 | 422 54(Note3) | -11.8 | PK

Vv 10620.0 369 | 4.4 | 413 54(Note3) | -12.7 | PK
%2y 15930.0 369 | 7.7 | 446 54(Note3) | -9.4 PK
Vv 15930.0 367 | 79 | 446 54(Note3) | -9.4 PK

H 11020.0 351 | 50 | 401 54(Note3) | -13.9 | PK

Vv 11020.0 351 | 50 | 401 54(Note3) | -13.9 | PK
102| H 16530.0 368 | 93 | 461 54(Note3) | -7.9 PK
Vv 16530.0 357 | 9.4 | 451 54(Note3) | -8.9 PK

H 11100.0 367 | 51 | 41.8 54(Note3) | -12.2 | PK

Vv 11100.0 358 | 51 | 409 54(Note3) | -13.1 | PK
110 | H 16650.0 340 | 103 | 443 54(Note3) | -9.7 PK
Vv 16650.0 354 | 104 | 458 54(Note3) | -8.2 PK

H 10380.0 376 | 40 | 416 54(Note3) | -12.4 | PK

Vv 10380.0 374 | 40 | 414 | 54(Note3) | -12.6 | PK
¥ 15570.0 373 | 71 | 444 | 54(Note3) | -9.6 PK
Vv 15570.0 36.1 | 6.9 | 430 54(Note3) | -11.0 | PK

H 10460.0 360 | 40 | 400 54(Note3) | -14.0 | PK

s |V 10460.0 367 | 40 | 407 54(Note3) | -13.3 | PK
H 15690.0 358 | 7.0 | 428 54(Note3) | -11.2 | PK

Vv 15690.0 358 | 6.9 | 427 54(Note3) | -11.3 | PK

H 10540.0 377 | 42 | 419 54(Note3) | -12.1 | PK
Chain| _ | Vv 10540.0 366 | 42 | 408 54(Note3) | -13.2 | PK
0+1 H 15810.0 370 | 7.4 | 444 | 54(Note3) | -9.6 PK
Vv 15810.0 362 | 75 | 437 54(Note3) | -10.3 | PK

H 10620.0 370 | 44 | 414 | 54(Note3) | -12.6 | PK

Vv 10620.0 366 | 4.4 | 41.0 54(Note3) | -13.0 | PK
%2y 15930.0 367 | 77 | 444 | 54(Note3) | -9.6 PK
Vv 15930.0 365 | 7.9 | 444 | 54(Note3) | -9.6 PK

H 11020.0 353 | 50 | 40.3 54(Note3) | -13.7 | PK
Y 11020.0 353 | 5.0 | 403 54(Note3) | -13.7 | PK
H 16530.0 36,6 | 93 | 459 54(Note3) | -8.1 PK
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Vv 16530.0 360 | 9.4 | 454 | 54(Note3) | -8.6 PK

H 11100.0 361 | 51 | 41.2 54(Note3) | -12.8 | PK

Vv 11100.0 360 | 51 | 411 54(Note3) | -12.9 | PK
110 | H 16650.0 354 | 103 | 457 54(Note3) | -8.3 PK
Vv 16650.0 351 | 104 | 455 54(Note3) | -8.5 PK

H 10380.0 370 | 40 | 41.0 54(Note3) | -13.0 | PK

Vv 10380.0 372 | 40 | 412 54(Note3) | -12.8 | PK
By 15570.0 360 | 71 | 431 54(Note3) | -10.9 | PK
Vv 15570.0 364 | 69 | 433 54(Note3) | -10.7 | PK

H 10460.0 359 | 40 | 39.9 54(Note3) | -14.1 | PK
sV 10460.0 373 | 40 | 413 54(Note3) | -12.7 | PK
H 15690.0 363 | 70 | 433 54(Note3) | -10.7 | PK

Vv 15690.0 369 | 6.9 | 438 54(Note3) | -10.2 | PK

H 10540.0 377 | 42 | 419 54(Note3) | -12.1 | PK

e |V 10540.0 368 | 42 | 410 54(Note3) | -13.0 | PK
H 15810.0 367 | 7.4 | 441 54(Note3) | -9.9 PK
Chain Vv 15810.0 365 | 75 | 44.0 54(Note3) | -10.0 | PK
oe1sn H 10620.0 372 | 44 | 416 54(Note3) | -12.4 | PK
o |V 10620.0 367 | 44 | 411 54(Note3) | -12.9 | PK
H 15930.0 372 | 7.7 | 449 54(Note3) | -9.1 PK

Vv 15930.0 362 | 7.9 | 441 54(Note3) | -9.9 PK

H 11020.0 360 | 50 | 41.0 54(Note3) | -13.0 | PK

Vv 11020.0 355 | 5.0 | 405 54(Note3) | -13.5 | PK
102| H 16530.0 368 | 93 | 46.1 54(Note3) | -7.9 PK
Vv 16530.0 364 | 9.4 | 458 54(Note3) | -8.2 PK

H 11100.0 363 | 51 | 41.4 | 54(Note3) | -12.6 | PK

Vv 11100.0 376 | 51 | 427 54(Note3) | -11.3 | PK
110 | H 16650.0 350 | 10.3| 453 54(Note3) | -8.7 PK
Vv 16650.0 383 | 104 | 487 54(Note3) | -5.3 PK

Note: 1. Measure Level = Reading Level + Factor.

2. The test trace is same as the ambient noise (the test frequency range: 9kHz~30MHz,
18GHz~25GHz), therefore no data appear in the report.

3. This limit applies for using average detector, if the test result on peak is lower than average limit,
then average measurement needn’t be performed.

The worst case of Radiated Emission below 1GHz:
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The worst case of Radiated Emission below 1GHz:
Test for panel antenna

Site: AC2

[Time: 2013/04/20 - 10:38

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: CBL6112D_27611(30-1000MHz)

Polarity: Horizontal

EUT: WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Power: AC 120V/60Hz

Note: Model: Transmit by 802.11a

80

70
60
50
= 40
5
=
4 30
T
S 20
10
0
-10
-20
30 100 1000
Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 199.750 39.162 23.051 -4.338, 43.500 16.111 QP
2 480.080 35.551 10.355 -10.449 46.000 25.196 QP
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Site: AC2

[Time: 2013/04/20 - 10:38

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: CBL6112D_27611(30-1000MHz)

Polarity: Vertical

EUT: WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Power: AC 120V/60Hz

Note: Model: Transmit by 802.11a

80

70

60

50

40

=
=
4 30
T
S 20
10
0
-10
-20
30 100 1000
Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 66.981 33.380 21.664 -6.620) 40.000 11.716 QP
2 199.871 35.358 19.250 -8.142 43.500 16.109 QP
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Test for dipole antenna 1#

Site: AC2

[Time: 2013/04/20 - 10:48

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: CBL6112D_27611(30-1000MHz)

Polarity: Horizontal

EUT: WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Power: AC 120V/60Hz

Note: Model: Transmit by 802.11a

80

70
60
50
= 40
5
=
4 30
T
S 20
10
0
-10
-20
30 100 1000
Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 199.386 32.337 16.238 -11.163 43.500 16.099 QP
2 299.781 32.757 12.294 -13.243 46.000 20.463 QP
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Site: AC2

[Time: 2013/04/20 - 10:49

Limit: FCC_Part15.209_RE(3m)

Margin: O

Probe: CBL6112D_27611(30-1000MHz)

Polarity: Vertical

EUT: WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Power: AC 120V/60Hz

Note: Model: Transmit by 802.11a

80

70

60

50

40

- T ?
=
4 30
T
S 20
10
0
-10
-20
30 100 1000
Frequency(MHz)
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 199.023 35.516 19.430 -7.984 43.500 16.087 QP
2 799.331 36.490 7.921 -9.510 46.000 28.569 QP
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5. Operation Frequency Range of 20dB Bandwidth
5.1.Test Equipment

Operation Frequency Range of 20dB Bandwidth /TR8

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 [2014.01.21

Temperature/Humidity )
zhicheng ZC1-2 QT-THOO7 2014.05.07

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

5.2.Test Setup

Spectrum Analyzer

ot o Y | |
1 oo = EUT

Hon-Conduciad
Tabli

—  Ground Refarence Plang e

5.3.Limit

20 dB bandwidth of the emission is contained within the operation frequency band. FCC
Part15.215(c).

5.4.Test Procedure

The EUT was tested according to UNII test procedure of KDB 789033 for compliance to FCC
47CFR 15.407 requirements.
Set RBW =100 kHz, Span greater than RBW.

5.5.Uncertainty

The measurement uncertainty is defined as = 1 kHz
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5.6.Test Result

Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Test Item . |Operation Frequency Range of 20dB Bandwidth

Test Site . [TR-8

Test Mode : Mode 1: Transmit by 802.11a (Chain 0)

% Agilent 17:58:25 Apr 18, 2013 T | Marker
a—

-20.28 dBm Ref a

Channel 36 (5180MHz)

Marker "
+5.170530000 GHz Delta Pair

{Tracking Ref)

Span Pair

#UBH Center
Type —
Frag

Frag

Copyright 2000-20805 Agilent Technologies
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Channel 48 (5240MHz)
% Agilent 13:65:46 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta

\5.249320000 GHz rooeita Palr
~52.83 dBm s

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 52 (5260MHz)
% Agilent 13:17:18 Apr 16, 2613 T Marker

,' Select Marker
1 2 3 4

1 Normal
W,mmm;‘um\ng“hl

|

;5 ¥ Delta
. |[Marker | T

*|5.250880000 GHz " _ Detapar
~22.12 dBm g )

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)

2 Agilent 18:19:51 Apr 18, 2013 T Marker

' Select Marker
1 2 3 4
5 Normal

rmm'www.lurwhkﬁfﬂwtwll

| =

| N2
_____________?L_______________hif____________ Delta
, |Marker m_,r"'f :
+5.329040000 GHz . Delta Pair
{Tracking Ref)
-21.75 dBm . 2
: Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)

# Agilent 18:22:26 Apr 18, 2013 T Marker
,' Select Marker
1 2 3 4
Normal
#”ﬂ## Delta
i .
.5.490660000 GHz Delta Pair
{Tracking Ref)
-22.36 dBm Ref a
r 5.300 00 GHz N 28T Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
% Agilent 13:24:15 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

1
! 2

Delta

\5.589070000 GHz e g DeltaFair
~51.39 dBm Ref_a

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 140 (57000MHz)

- Agilent 18:26:26 Apr 18, 2013 T Marker
,' Select Marker
1 2 3 4

1
rﬂ!ﬁ&"ﬂwuﬁml'mhﬂw“,l Normal

J l|
4 Delta

. [Marker ,me" iy
\5.709170000 GHz | Delta Falr
~19.41 dBm wf

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Test Item . |Operation Frequency Range of 20dB Bandwidth

Test Site . [TR-8

Test Mode . Mode 2: Transmit by 802.11n (20MHz) (Chain 0)

Channel 36 (5180MHz)

5 Agilent 18:29:00 Apr 18, 2613 T I Marker

Select Marker
1 2 3 4

1 Normal

Delta

. |Marker
15.170260000 GH=z Delta Pair

{Tracking Ref)

-22.37 dBm Ref &
Span Pair

Span Center
Off

More
1af 2

Copyright 2000-2005 Agilent Technologies
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Channel 48 (5240MHz)
% Agilent 13:31:12 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta

\5.249620000 GHz ‘ | Deltapair
~52.99 dBm Ref_a

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 52 (5260MHz)

w5 Agilent 26:10:26 Apr 18, 2013 R T Marker

Select Marker
1 2 3 4
Normal

L [

5 y
Delta

P N

\5.250110000 GHz Delta Pair
{Tracking Ref)
-23.72 dBm » )
T Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)
% Agilent 13:36:58 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta

15329590000 GHz s
-22.21 dBm < e e ea

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)
% Agilent 13:46:18 Apr 16, 2613 T Marker

,' Select Marker
1 2 3 4

1 Normal
K“'““M'mm'lrmwgwﬂﬁ
|

Jf R\m Delta

o

, [Marker , et o _
45.490430000 GHz (Tr[:?klig 22'5
-21.5@ dBm ot 2
o o ) Bz v Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)

2 Agilent 18:41:57 Apr 18, 2013 T Marker
' Select Marker
1 2 3 4
5 Normal
| ',.,v.mnww-m‘ d,ﬂ-m-ﬁd&iqwl
[z
(N S D . T
Delta
. Markermm-*""w ", _
+5.589520000 GHz ikt Delta Pair
{Tracking Ref)
-20.18 dBm ot 2
Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 140 (5700MHz)

# Agilent 26:12:17 Apr 18, 2013 T Marker
, | Select Marker
1 2 3 4
1

i Rt Normal

r i
art Delta

. Sy

Marker™™"” i :
#5.709577008 GHz * Delta Pair
{Tracking Ref)
~18.49 dBm ot 2
T o v Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Test Item . |Operation Frequency Range of 20dB Bandwidth

Test Site . [TR-8

Test Mode : Mode 3: Transmit by 802.11n (40MHz) (Chain 0)

Channel 38 (5190MHz)

#  Agilent 19:04:01 Apr 18, 2013 T | Marker
W Select Marker
1 2 3 4
. Normal

t Iw-n-h-‘n-\wrnwfmwﬂ .w-wﬂw&gdmh

2] W \
Hﬂ Delta

. Marker

5.170830000 GHz Delta Pair
{Tracking Ref)
-25.95 dBm Ref a
Span Pair
Span Center
Off
More
1 of 2

Copyright 2000-2005 Agilent Technologies
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Channel 46 (5230MHz)
% Agilent 19:06:66 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

1 Hormal
e sl ey rwwmuwnwbguwm-ﬁl
|

U

Delta

* 15.249320000 GHz Delta Fair
5561 dBm Ref_a

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 54 (5270MHz)
% Agilent 19:08:19 Apr 16, 2613 T Marker

,' Select Marker
1 2 3 4

Normal

Delta

5.250700000 GHz rooeita Palr
“54.67 dBm Ref 8

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 62 (5310MHz)

# Agilent 19:10:28 Apr 18, 2013 T Marker
| Select Marker
1 2 3 4
1 Normal
; Mm-..n-wJww-u-mwmwﬂuﬂm&ww.-W'M-m“l

)
ﬁ%ﬁ Delta
5.329220000 GHz Delta Pair
{Tracking Ref)
-23.65 dBm Ref a
Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 102 (5510MHz)

# Agilent 19:12:41 Apr 18, 2013 T Marker
,' Select Marker
1 2 3 4
1 Normal

Iwnmﬂw.m'mwwbpm—wmm'ﬁﬁ%wmwml

3 ' Delta
5.490730000 GHz Delta Pair
{Tracking Ref)
-25.55 dBm ot )
i oz n o8 T Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 110 (5550MHz)

- Agilent 19:15:12 Apr 1@, 2613 T I Marker

5.569220000 GHz [ DeltaPair

_24.36 dBrm . F(Tracking Rem;)

Span Pair

Center

Copyright 2088-2005 Agilent Technologies

Page: 64 of 653



[ ]
Q.L’ IeTeK Report No: 132S008R-RF-US-P09VO01

Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Test Item . |Operation Frequency Range of 20dB Bandwidth

Test Site . [TR-8

Test Mode : Mode 1: Transmit by 802.11a (Chain 1)

Channel 36 (5180MHz)

5 Agilent 19:21:15 Apr 18, 2613 T I Marker

Select Marker
1 2 3 4

Normal

Delta
. [Marker | J,.,/’*
«0.170730000 GHz Delta Pair

{Tracking Ref)

-24.62 dBm Ref &
Span Pair

Span Center
Off

More
1af 2

Copyright 2000-2005 Agilent Technologies
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Channel 48 (5240MHz)
5 Agilent 19:24:62 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta

' 5249220008 GHz Deltaar
~25.47 dBnm Ref

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 52 (5260MHz)
% Agilent 19:26:66 Apr 16, 2613 T Marker

,' Select Marker
1 2 3 4

Normal

. Delta
Marker e
,5.250760000 GHz Delta Pair

22031 dBm et R

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)
- Agilent 19:28:38 Apr 16, 2013 T Marker

' Select Marker
1 2 3 4

Normal

J

il Delta
w"ﬂ

\5.329220000 GHz R g Deitarair
~19.37 dBm s

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)

2 Agilent 19:30:46 Apr 18, 2013 T Marker
' | Select Marker
1 2 3 4

1

fwwgﬂm-'qupumr.mwll N orma I
ﬁ L;‘ Delta
Marker " e iaoy, :
5.509170000 GHz e
-20.11 dBm Ref a
r 5.300 00 GHz N 28T Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
% Agilent 19:32:57 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta

- | Marker

’ \5.589020000 GHz T H
-19.25 dBm et eé

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 140 (57000MHz)

# Agilent 19:36:58 Apr 18, 2013 T Marker
,' Select Marker
1 2 3 4
ﬂﬂmﬁgwww,wﬁw_mw Normal
! ' Delta
, Markeru,,w*"’w e , _
15708930000 GHz Delta Pair
(Tracking Ref)
-17.40 dBm Ref a
T Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Test Item . |Operation Frequency Range of 20dB Bandwidth

Test Site . [TR-8

Test Mode . Mode 2: Transmit by 802.11n(20MHz) (Chain 1)

Channel 36 (5180MHz)

5 Agilent 19:40:59 Apr 18, 2613 T I Marker

Select Marker
1 2 3 4

Normal

Delta

Marker | w
.5.170160000 GHz Delta Pair

{Tracking Ref)

-26.54 dBm Ref &
Span Pair

Span Center
Off

More
1af 2

Copyright 2000-2005 Agilent Technologies
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Channel 48 (5240MHz)
% Agilent 19:43:25 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta

’ | 5.249640000 GHz Delta Fair
“55.47 dBm Ref e

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 52 (5260MHz)
% Agilent 19:45:25 Apr 16, 2613 T Marker

,' Select Marker
1 2 3 4

Normal

. Delta
Marker . |

+5.250280000 GHz " Deita IEaECI;
-19.79 dBm Ref O

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)
% Agilent 19:47:44 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta
; | Marker g " _
+5.3298390000 GHz <[ Dekl_ta Ealfg
-19.01 dBm Ref O

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)
% Agilent 19:49:47 Apr 16, 2613 T Marker

,' Select Marker
1 2 3 4

Normal

" Delta
uMarkerw.N" e _
5.490160000 GHz - Dekl_ta Ealfg
~19.94 dBm Ref 4

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
% Agilent 19:51:47 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

"‘Q.meﬂ.1 it \p,hl

b Delta

' ¥5.589670000 GHz o . Delta pair
~17.21 dBm Ref ey

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 140 (5700MHz)
% Agilent 19:54:28 Apr 16, 2613 T Marker

,' Select Marker
1 2 3 4

Normal

Delta

5.799590000 GHz | o EliE D
~15.46 dBm Ref 8

1 GHz

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Test Item . |Operation Frequency Range of 20dB Bandwidth

Test Site . [TR-8

Test Mode : Mode 3: Transmit by 802.11n (40MHz) (Chain 1)

Channel 38 (5190MHz)

% Agilent 19:56:22 Apr 18, 2613 T I Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref &

Span Pair

Span Center
Off

More
1af 2

Copyright 2000-2005 Agilent Technologies
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Channel 46 (5230MHz)
% Agilent 19:58:33 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta

. '5.249050000 GHz  Delta Bair
v |~27.32 dBm i s

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 54 (5270MHz)

# Agilent 20:00:45 Apr 18, 2013 T Marker
,' Select Marker
1 2 3 4
L Normal
Iwmwwmwmm\ m.mwm‘*#h-h&pm
W
Delta
Marker :
5.251000000 GHz Delta Pair
{Tracking Ref)
~22.06 dBnm ot 2
T v Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 62 (5310MHz)
- Agilent 26:02:34 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

- Delta
c "Marker .

"% 5.329820000 GHz ocita Pair

50.08 dBn wf

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 102 (5510MHz)

w5 Agilent 20:04:12 Apr 18, 2013 T Marker
,' Select Marker
1 2 3 4
o Normal

I,meM'W!mm-w mm%mﬂ'wh

e Delta
5.490900000 GHz Delta Pair
{Tracking Ref)
-21.69 dBm . 2
ey oHz v Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 110 (5550MHz)

- Agilent 26:65:59 Apr 1@, 2613 T I Marker

i
WWM“W-“AM‘M‘M uw&wmmwnwmwmﬁ
|

M " "‘_"

Marker
5.569020000 GHz Delta Pair

_20.69 dBm . F(Tracking Rem;)

Span Pair

Center

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Test Item . |Operation Frequency Range of 20dB Bandwidth

Test Site . [TR-8

Test Mode . Mode 1: Transmit by 802.11a (Chain 2)

Channel 36 (5180MHz)

5 Agilent 26:14:56 Apr 18, 2613 T I Marker

Select Marker
1 2 3 4

1 Normal
t r.i.wpﬂ-'-ﬁi'l'nﬂ'hﬂgumll
2y
—ﬁ—"&,— Delta
- |Marker
Delta Pair

" 5170780000 GHz _
 [-24.76 dBm Ref(Tral:kmg Refé)

Span Pair

Span Center
Off

More
1af 2

Copyright 2000-2005 Agilent Technologies
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Channel 48 (5240MHz)
% Agilent 26:17:61 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta

at
\5.249220000 GHz , . Dekl-ta Eaig
-24.99 dBm < e e eE

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 52 (5260MHz)
- Agilent 26:19:68 Apr 16, 2613 T Marker

' | Select Marker
1 2 3 4

Normal

Delta

Delta Pair

~18.69 dBm et R

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)
5 Agilent 26:21:24 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{Tracking Ref)
Ref A
Span Pair

Span Center

Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)

# Agilent 20:23:33 Apr 16, 2013 T Marker
N Sclect Marker
1 2 3 4
Normal
Delta
;| Marker s
Uy Delta Pair
+5.490630000 GHz (Tracking Ref)
-18.26 dBm Ref &
.r 5.500 B0 GHz 1 aa T Span Pair
Span Center
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
. Agilent 26:26:67 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta
Marker

+5.589190000 GHz " Dekl_ta IEaifg
~18.06 dBnm o Tk o)

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 140 (57000MHz)

- Agilent 26:29:82 Apr 18, 2013 T Marker
,' Select Marker
1 2 3 4

Normal

Delta
-1 l"

5.709090000 GHz | rrocita Eall
~15.27 dBm Ref 8

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Test Item . |Operation Frequency Range of 20dB Bandwidth

Test Site . [TR-8

Test Mode . Mode 2: Transmit by 802.11n (20MHz) (Chain 2)

Channel 36 (5180MHz)

5 Agilent 26:31:27 Apr 18, 2613 T I Marker

Select Marker
1 2 3 4

4 Hormal
2]

—ﬁéﬁ Delta
I .

Marker |
+5.170260000 GHz . Delta Pair

{Tracking Ref)

-24.65 dBm Ref &
Span Pair

Span Center
Off

More
1af 2

Copyright 2000-2005 Agilent Technologies
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Channel 48 (5240MHz)
5 Agilent 26:33:16 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

1
r,u-ww.w.wrrmﬂ%.ﬂl

| |2

_____________;?i__________________3§__________———— Delta
\

" o |Marker |
\5.249820000 GHz rDeltaPalr
~54.99 dBm Ref 8

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 52 (5260MHz)
. Agilent 26:35:11 Apr 16, 2613 T Marker

Select Marker
1 2 3 4

Normal

Delta

\5.250210000 GHz | T i
1924 dBm wf s

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)
5 Agilent 26:41:42 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

1
rm»,ﬂmwﬂrﬁkwwth Normal

| 5
wa *M“mh Delta

5.329530000 GHz rocita Falr
1877 dBm wf s

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)
% Agilent 13:46:18 Apr 16, 2613 T Marker

,' Select Marker
1 2 3 4

1 Normal
K“'““M'mm'lrmwgwﬂﬁ
|

Jf R\m Delta

o

p Marker ,, ue?’ oyt _
,5.490430000 GHz . Deltapair
~21.50 dBm Ref ey

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
5 Agilent 26:44:25 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Mmmmwu,-ﬁwhgnmmﬁl

o o Delta

_ e :
a.1 Marker we "““wmmmmm
|

Delta Pair

\5.589620000 GHz _
19.47 dBm et R

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 140 (5700MHz)

2 Agilent 20:46:29 Apr 18, 2013 T Marker

Select Marker
1 2 3 4
Normal
Nﬂ Delta
Marker "™ _
+5.709640000 GHz L Delta Pair
{Tracking Ref)
-20.26 dBm Ref a
r 5.700 00 Ghz N 28T Span Pair
—— Span Center’

Amplit
Off
More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Test Item . |Operation Frequency Range of 20dB Bandwidth

Test Site . [TR-8

Test Mode : Mode 3: Transmit by 802.11n (40MHz) (Chain 2)

Channel 38 (5190MHz)

5 Agilent 20:49:25 Apr 18, 2613 T I Marker

Select Marker
1 2 3 4

Normal
i
”wﬂ‘unwmwdrmuwl mmnw-wgwmmw..l
]
3 Delta

“Marker
5.170880000 GHz Delta Pair

{Tracking Ref)

-28.03 dBm Ref &
Span Pair

Span Center
Off

More
1af 2

Copyright 2000-2005 Agilent Technologies
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Channel 46 (5230MHz)
% Agilent 26:51:52 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

1

I,ﬁ#mwmmmm\- pmwmﬁmv*”&

Y

Delta

dBm Delta Pair

~ p (Tracking Ref)
Av |-28.55 dBm Ref ey
Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 54 (5270MHz)
% Agilent 26:53:57 Apr 16, 2613 T Marker

,' Select Marker
1 2 3 4

Normal

Delta

' |5.250900000 GHz rDeltaPalr
5188 dBm Ref e

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 62 (5310MHz)
% Agilent 26:55:53 Apr 16, 2613 T Marker

' Select Marker
1 2 3 4

Normal

Delta

'5.329220000 GHz rDeltaPalr
50.95 dBm Ref e

Span Pair

Span Center
Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 102 (5510MHz)
% Agilent 26:58:31 Apr 16, 2013 T Marker

' Select Marker
1 2 3 4

1 Normal

Mmm‘.ﬁgnwbwmm r»mwﬂmmwwﬁm-wm\
2] W
Delta

5.499630000 GHz rooeita Palr
“51.43 dBn Ref 8

GHz Span Pair

Span Center

#\WEBH

Off

More
1 of 2

Copyright 2088-2005 Agilent Technologies
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Channel 110 (5550MHz)

- Agilent 21:13:28 Apr 1@, 2613 T I Marker

5.569270000 GHz Delta Pair

_2265 dBm . F(Tracking Rem;)

Span Pair

Span Center

Copyright 2088-2005 Agilent Technologies
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6. Occupied Bandwidth
6.1.Test Equipment

Occupied Bandwidth / TR-8
Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 [2014.01.21

Temperature/Humidity )
zhicheng ZC1-2 TR8-TH 2014.05.07

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

6.2.Test Setup

Spectrum Analyzer

“H oo EUT

Non-Conducted
Table

-  Ground Reference Plang e

6.3.Limit

N/A
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6.4.Test Procedure

The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407
requirements.

Emission Bandwidth

Use a RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW

Detector = Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is 26 dB down from the peak of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and repeat
measurement as needed until the RBW/EBW ratio is approximately 1%.

99% Occupied Bandwidth

Set center frequency to the nominal EUT channel center frequency.

Set span = 1.5 times to 5.0 times the OBW.

Set RBW =1 % to 5 % of the OBW.

Set VBW = 3 - RBW.

Video averaging is not permitted. Where practical, a sample detection and single sweep
mode shall be used. Otherwise, peak detection and max hold mode (until the trace
stabilizes) shall be used.

Use the 99 % power bandwidth function of the instrument (if available).

If the instrument does not have a 99 % power bandwidth function, the trace data points are
recovered and directly summed in power units. The recovered amplitude data points,
beginning at the lowest frequency, are placed in a running sum until 0.5 % of the total is
reached; that frequency is recorded as the lower frequency. The process is repeated until
99.5 % of the total is reached; that frequency is recorded as the upper frequency. The 99%
occupied bandwidth is the difference between these two frequencies.

6.5.Uncertainty

The measurement uncertainty is defined as = 1 kHz
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6.6.Test Result

Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item Occupied Bandwidth

Test Site : [TR-8

Test Mode : Mode 1: Transmit by 802.11a (Chain 0)

Channel No. Frequency [26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MHz) (MHz) (MH2z)

36 5180 21.74 16.61
40 5200 22.19 16.61
48 5240 21.87 16.61
52 5260 21.68 16.63
60 5300 22.10 16.63
64 5320 22.15 16.58
100 5500 22.06 16.62
116 5580 21.91 16.63
140 5700 21.78 16.62

Channel 36 (5180MHz)

- Agilent 18:69:39 Apr 1@, 2613 T |Freqfthannel

Ch Freq 5.18 GHz Trig Free| ¢ {apanpop oHz

Occupied Bandwidth _- IE——
Center 5.180000000 GHz Start Freq

Center Freq

2.15580809 GHz

Stop Freq
5.20500000 GHz

CF Step
500000088 MHz
Buto Man

Freq Offset
B.AARAGARE Hz

Occupied Bandwidth Occ BH % Pur 00 2 |l 0ff

Transmit Freq Error
% dB Bandwidth

Signal Track
16.6146 MHz % dB

Copyright 2088-2005 Agilent Technologies
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Channel 40 (5200MHz)
¥ Agilent 21:31:28 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free C SABARO0D GHz
Occupied Bandwidth I e
Center 5.200000000 GHz StartFreq
5.17560688868 GHz
Stop Freq
0.22508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

16.6114 MHz

Transmit Freq Error 54 kHz
% dB Bandwidth 22192 MHz

Copyright 2088-2005 Agilent Technologies

Channel 48 (5240MHz)

- Agilent 21:25:87 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.4 GHz Trig Free | o Somier Fred
Occupied Bandwidth I e
Center 5.240000000 GHz StartFreq
0.2156688858 GHz
Stop Freq
0.26008680 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

16.6035 MHz % dB

Transmit Freq Error z
% dB Bandwidth -

Copyright 2088-2005 Agilent Technologies
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Channel 48 (5260MHz)

i Agilent 21:27:03 Apr 18, 2613

T |Freg/Channel

Ch Freq
Occupied Bandwidth

5.26 GHz

Center 5.260000000 GHz

Center Freq

Trig Free| ¢ oconnpon oHz

StartFreq
5.23500000 GHz

Stop Freq
5.28500000 GHz

CF Step
500000088 MHz
Buto Man

Freq Offset
B.EARAGEARE Hz

Occupied Bandwidth
16.6307 MHz

Transmit Freq Error
% dB Bandwidth 2

2 MHz

Signal Track
On Off

Channel 60 (5300MHz)
- Agilent 21:32:59 Apr 16, 2613

Copyright 2088-2005 Agilent Technologies

T |Freg/Channel

Ch Freq
Occupied Bandwidth

5.3 GHz

Center 5.300000000 GHz

Trig Free

Center Freq
5.30060000 GHz

StartFreq
527580000 GHz

Stop Freq
5.32500000 GHz

CF Step
500000088 MHz
Buto Man

Freq Offset
B.EARAGEARE Hz

Occ BH % Pwr
¥ dB

Occupied Bandwidth
16.6252 MHz

Transmit Freq Error ] z
% dB Bandwidth 7

Signal Track
On Off

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)
¥ Agilent 21:28:30 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free C 3O0G0000 GHz
Occupied Bandwidth I e
Center 5.320000000 GHz StartFreq
0.295068888 GHz
Stop Freq
5.34508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

16.5828 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)

- Agilent 21:34:35 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.5 GHz Trig Free | o comier Fred
Occupied Bandwidth I e
Center 5.500000000 GHz Start Freq
D.47586888 GHz
Stop Freq
5.52500888 GHz
CF Step
Mk 500000600 MHz
" Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

16.6173 MHz % dB

Transmit Freq Error z
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
¥ Agilent 21:36:21 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.58 GHz Trig Free C COAARO0D GHz
Occupied Bandwidth I e
Center 5.580000000 GHz StartFreq
5.555068885 GHz
Stop Freq
D.6B50AGAE GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

16.6341 MHz

Transmit Freq Error
% dB Bandwidth 21.985 MHz

Copyright 2088-2005 Agilent Technologies

Channel 140 (5700MHz)

- Agilent 21:37:54 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.7 GHz Trig Free | o Semier Fred

Occupied Bandwidth I e
Center 5.700000000 GHz StartFreq
D.6756688858 GHz
Stop Freq
0.72508080 GHz

hhhh-*-wm—-ﬂu.m-'mwmw

,fm : CF Step
i S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

16.6168 MHz % dB

Transmit Freq Error z
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item Occupied Bandwidth

Test Site . [TR-8

Test Mode . Mode 1: Transmit by 802.11a (Chain 1)

Channel No. Frequency [26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MH2z) (MH2z) (MH2)

36 5180 22.00 16.61
40 5200 22.71 16.60
48 5240 21.32 16.60
52 5260 22.15 16.61
60 5300 22.01 16.58
64 5320 22.22 16.60
100 5500 22.58 16.64
116 5580 21.94 16.60
140 5700 21.79 16.64

Channel 36 (5180MHz)

- Agilent 22:07:02 Apr 18, 2613 T |Freq:’thanne|

Ch Freq 5.18 GHz Trig Free| o [5onpp00 GH-

(Occupied Bandwidth _-
Center 5.180000000 GHz Start Freq

Center Freq

5.15580809 GHz

Stop Freq
5.20508008 GHz

CF Step
5.00800088 MHz
Auto Man

Freq Offset
N 000000008 Hz

d Bandwidth . On 0ff

Transmit Freq Error
% dB Bandwidth

Signal Track
16.6088 MHz

Copyright 2000-2005 Agilent Technologies
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Channel 40 (5200MHz)
¥ Agilent 22:68:59 Apr 18, 2613 R T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free C SROGRRE0 GHe
Occupied Bandwidth I e
Center 5.200000000 GHz StartFreq
5.17560688868 GHz
Stop Freq
0.22508080 GHz
A S e i 2 CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth o 0ff

16.6048 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 48 (5240MHz)

- Agilent 22:18:16 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.4 GHz Trig Free | o Somier Fred
Occupied Bandwidth I e
Center 5.240000000 GHz StartFreq
0.2156688858 GHz
Stop Freq
0.26008680 GHz
?h o \ CF Step
iy - S.O086AAAAEG MHz
' T Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

16.5951 MHz % dB

Transmit Freq Error z
% dB Bandwidth ' ;

Copyright 2088-2005 Agilent Technologies
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Channel 48 (5260MHz)
¥ Agilent 22:11:30 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free | o oconngng GHz

Occupied Bandwidth I e
Center 5.260000000 GHz Start Freq

5.23560000 GHz

Stop Freq
5.28500000 GHz

CF Step
500000088 MHz
Buto Man

Freq Offset
B.EARAGEARE Hz

; ; E——— Signal Track
Occupied Bandwidth x| o ’ 0ff

16.6081 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 60 (5300MHz)

Agilent 22:12:37 Apr 1@, 2013 T §Freqfthannel

Ch Freq 5.3 GHz Trig Free 55@951@%%%5 rsig

....................................................................................................................................... e
5.275808000 GHz

Stop Freq
5.32500086 GHz
CF Step
5.00008000 MHz
UL
Freq Offset
B.EARAGARE  Hz

Signal Track

Occupied Bandwidth Occ BH % Pwr
16.5822 MHz % dB

Transmit Freq Error 41 kHz

% dB Bandwidth 5 MHz
Copyright 20008-20085 Agilent Technologies
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Channel 64 (5320MHz)
¥ Agilent 22:14:05 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free C 3O0G0000 GHz
Occupied Bandwidth I e
Center 5.320000000 GHz StartFreq
0.295068888 GHz
Stop Freq
5.34508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

16.5990@ MHz

Transmit Freq Error Hz
% dB Bandwidth 7

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)

- Agilent 22:15:38 Apr 1@, 2613 T |Freq/Channel
Ch Freq 55 GHz Trig Free | o comier Fred

Occupied Bandwidth I e
Center 5500000000 GHz Start Freq
547560688868 GHz
Stop Freq
5.52508080 GHz

?NLHMW'MH1‘.ML‘W.€-M¢

4 CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

16.6365 MHz % dB

Transmit Freq Error z
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
¥ Agilent 22:17:03 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.538 GHz Trig Free C COAARO0D GHz

Occupied Bandwidth I e
Center 5.580000000 GHz Start Freq
5.55508080 GHz
Stop Freq
5.6A5060868 GHz

ST U S

7 S CF Step
"*»{-H‘ 508060860 MHz
M | Cuto Man
Freq Offset
B.EARAGEARE Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

16.5962 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 140 (5700MHz)

- Agilent 22:18:58 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.7 GHz Trig Free | o Semier Fred
Occupied Bandwidth I e
Center 5.700000000 GHz Start Freq
D.6756688858 GHz
Stop Freq
0.72508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

16.6367 MHz % dB

Transmit Freq Error 916 kHz
% dB Bandwidth ' 7

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : |Occupied Bandwidth

Test Site . [TR-8

Test Mode . Mode 1: Transmit by 802.11a (Chain 2)

Channel No. Frequency [26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MH2z) (MH2z) (MH2)

36 5180 21.52 16.61
40 5200 21.64 16.59
48 5240 22.03 16.58
52 5260 21.54 16.61
60 5300 21.57 16.59
64 5320 21.71 16.59
100 5500 22.63 16.60
116 5580 22.11 16.60
140 5700 21.83 16.65

Channel 36 (5180MHz)

- Agilent 22:49:19 Apr 18, 2613 T |Freq:’thanne|

. Center Freq
Ch Freq 5.18 GHz Trig Fres | c 15000000 GHz

Occupied Bandwidth

Center 5.180000000 GH=z Start Freq

5.15580809 GHz

Stop Freq
5.20508008 GHz

CF Step
5.00800088 MHz
Auto Man

Freq Offset
B.600A0AEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

16.6083 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 40 (5200MHz)
¥ Agilent 22:50:47 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free C SABARO0D GHz
Occupied Bandwidth I e
Center 5.200000000 GHz Start Freq
B.17508080 GHz
Stop Freq
5.225000868 GHz
CF Step
e 5.00000000 MHz
- Buto Man
Freq Offset
B.EARAGEARE Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

16.5870@ MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 48 (5240MHz)

- Agilent 22:52:86 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.4 GHz Trig Free | o Somier Fred
Occupied Bandwidth I e
Center 5.240000000 GHz StartFreq
0.2156688858 GHz
Stop Freq
0.26008680 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

16.5805 MH % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Channel 48 (5260MHz)
¥ Agilent 22:53:31 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free C SEARR00D GHz
Occupied Bandwidth I e
Center 5.260000000 GHz StartFreq
0.230088868 GHz
Stop Freq
0.23508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

16.6877 MHz

Transmit Freq Error Hz
% dB Bandwidth 21.514 MHz

Copyright 2088-2005 Agilent Technologies

Channel 60 (5300MHz)

- Agilent 22:54:51 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.3 GHz Trig Free | o omier Fred
Occupied Bandwidth I e
Center 5.300000000 GHz Start Freq
D.2750688858 GHz
Stop Freq
5.32508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

16.58396 MHz % dB

Transmit Freq Error 11 kHz
% dB Bandwidth MHz

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)
¥ Agilent 22:56:02 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free C 3O0G0000 GHz
Occupied Bandwidth I e
Center 5.320000000 GHz StartFreq
0.295068888 GHz
Stop Freq
5.34508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

16.5853 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)

- Agilent 22:57:48 Apr 1@, 2613 T |Freq/Channel
Ch Freq 55 GHz Trig Free | o comier Fred
Occupied Bandwidth I e
Center 5500000000 GHz Start Freq
547560688868 GHz
Stop Freq
5.52508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

16.6031 MHz % dB

Transmit Freq Error z
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
¥ Agilent 22:59:10 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.58 GHz Trig Free C COAARO0D GHz
Occupied Bandwidth I e
Center 5.580000000 GHz StartFreq
5.555068885 GHz
Stop Freq
D.6B50AGAE GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] — Signal Track
Occupied Bandwidth 2 0 0ff

16.5990@ MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 140 (5700MHz)

5 Agilent 23:03:33 Apr 18, 2613 T |Freg/Channel
Ch Freq 5.7 GHz Trig Free | o Semier Fred

Occupied Bandwidth I e
Center 5.700000000 GHz Start Freq
D.6756688858 GHz
Stop Freq
0.72508080 GHz

"y&‘-‘v“-‘ﬂ—ﬂ'“m'-'&-“mw?

CF Step
il \M‘W 5.08600000 MHz
Ty o [ ALTEL Man
Freq Offset

3.00BaBAEE Hz

: : _ . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

16.64538 MH % dB

Transmit Freq Error 9 kHz
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : |Occupied Bandwidth

Test Site . [TR-8

Test Mode : Mode 2: Transmit by 802.11n(20MHz) (Chain 0)

Channel No. Frequency [26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MH2z) (MH2z) (MH2)

36 5180 23.43 17.75
40 5200 22.67 17.74
48 5240 22.74 17.74
52 5260 23.10 17.77
60 5300 22.64 17.76
64 5320 23.10 17.72
100 5500 23.09 17.74
116 5580 22.88 17.71
140 5700 23.43 17.77

Channel 36 (5180MHz)

5 Agilent 21:40:07 Apr 18, 2613 T |Freq:’thanne|

. Center Freq
Ch Freq 5.18 GHz Trig Fres | c 15000000 GHz

Occupied Bandwidth

Center 5.180000000 GH=z Start Freq

5.15580809 GHz

Stop Freq
5.20508008 GHz

CF Step
5.00800088 MHz
Auto Man

Freq Offset
B.600A0AEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

17.7525 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 40 (5200MHz)
¥ Agilent 21:41:38 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free C SABARO0D GHz
Occupied Bandwidth I e
Center 5.200000000 GHz StartFreq
5.17560688868 GHz
Stop Freq
0.22508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.737@ MHz

Transmit Freq Error
% dB Bandwidth 22.671 MHz

Copyright 2088-2005 Agilent Technologies

Channel 48 (5240MHz)

- Agilent 21:43:18 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.4 GHz Trig Free | o Somier Fred
Occupied Bandwidth I e
Center 5.240000000 GHz StartFreq
0.2156688858 GHz
Stop Freq
0.26008680 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.7413 MHz % dB

Transmit Freq Error 1.4 z
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Channel 48 (5260MHz)
¥ Agilent 21:45:09 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free C SEARR00D GHz
Occupied Bandwidth I e
Center 5.260000000 GHz StartFreq
0.230088868 GHz
Stop Freq
0.23508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.7668 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 60 (5300MHz)

- Agilent 21:46:53 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.3 GHz Trig Free | o omier Fred
Occupied Bandwidth I e
Center 5.300000000 GHz Start Freq
D.2750688858 GHz
Stop Freq
5.32508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.7608 MHz % dB

Transmit Freq Error z
% dB Bandwidth 7 MH=

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)
¥ Agilent 21:48:38 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free C 3O0G0000 GHz
Occupied Bandwidth I e
Center 5.320000000 GHz StartFreq
0.295068888 GHz
Stop Freq
5.34508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.7242 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)

- Agilent 21:58:18 Apr 1@, 2613 T |Freq/Channel
Ch Freq 55 GHz Trig Free | o comier Fred
Occupied Bandwidth I e
Center 5500000000 GHz Start Freq
547560688868 GHz
Stop Freq
5.52508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.7427 MHz % dB

Transmit Freq Error 3.5 z
% dB Bandwidth ' ;

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
¥ Agilent 21:51:20 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.58 GHz Trig Free C COAARO0D GHz
Occupied Bandwidth I e
Center 5.580000000 GHz StartFreq
5.555068885 GHz
Stop Freq
D.6B50AGAE GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.7831 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 140 (5700MHz)

- Agilent 21:53:82 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.7 GHz Trig Free | o Semier Fred
Occupied Bandwidth I e
Center 5.700000000 GHz Start Freq
D.6756688858 GHz
Stop Freq
0.72508080 GHz
CF Step
S.O086AAAAEG MHz
| Auto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.767@ MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : |Occupied Bandwidth

Test Site . [TR-8

Test Mode . Mode 2: Transmit by 802.11n(20MHz) (Chain 1)

Channel No. Frequency [26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MH2z) (MH2z) (MH2)

36 5180 22.83 17.73
40 5200 22.46 17.73
48 5240 22.51 17.72
52 5260 22.66 17.71
60 5300 23.01 17.73
64 5320 22.63 17.74
100 5500 23.12 17.75
116 5580 22.75 17.75
140 5700 22.92 17.77

Channel 36 (5180MHz)

- Agilent 22:23:13 Apr 18, 2613 T |Freq:’thanne|

. Center Freq
Ch Freq 5.18 GHz Trig Fres | c 15000000 GHz

Occupied Bandwidth

Center 5.180000000 GH=z Start Freq

5.15580809 GHz

Stop Freq
5.20508008 GHz

CF Step
5.00800088 MHz
Auto Man

Freq Offset
B.600A0AEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

17.7326 MHz % dB

Transmit Freq Error  -45
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 40 (5200MHz)
¥ Agilent 22:24:39 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free C SABARO0D GHz
Occupied Bandwidth I e
Center 5.200000000 GHz StartFreq
5.17560688868 GHz
Stop Freq
0.22508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.7281 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 48 (5240MHz)

- Agilent 22:26:18 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.4 GHz Trig Free | o Somier Fred
Occupied Bandwidth I e
Center 5.240000000 GHz StartFreq
0.2156688858 GHz
Stop Freq
0.26008680 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.7223 MHz % dB

Transmit Freq Error z
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Channel 48 (5260MHz)
¥ Agilent 22:27:34 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free C SEARR00D GHz
Occupied Bandwidth I e
Center 5.260000000 GHz StartFreq
0.230088868 GHz
Stop Freq
0.23508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.7143 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 60 (5300MHz)

- Agilent 22:29:83 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.3 GHz Trig Free | o omier Fred
Occupied Bandwidth I e
Center 5.300000000 GHz Start Freq
D.2750688858 GHz
Stop Freq
5.32508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.7278 MHz % dB

Transmit Freq Error 44 kHz
% dB Bandwidth 7 MH=

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)
¥ Agilent 22:30:27 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free C 3O0G0000 GHz
Occupied Bandwidth I e
Center 5.320000000 GHz StartFreq
0.295068888 GHz
Stop Freq
5.34508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.7382 MHz

Transmit Freq Error -5l
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)

- Agilent 22:32:82 Apr 1@, 2613 T |Freq/Channel
Ch Freq 55 GHz Trig Free | o comier Fred
Occupied Bandwidth I e
Center 5500000000 GHz Start Freq
547560688868 GHz
Stop Freq
5.52508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.7545 MHz % dB

Transmit Freq Error 5.1 =
% dB Bandwidth ] -

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
¥ Agilent 22:33:26 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.58 GHz Trig Free C COAARO0D GHz
Occupied Bandwidth I e
Center 5.580000000 GHz StartFreq
5.555068885 GHz
Stop Freq
D.6B50AGAE GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.7511 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 140 (5700MHz)

- Agilent 22:34:58 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.7 GHz Trig Free | o Semier Fred

Occupied Bandwidth I e
Center 5.700000000 GHz StartFreq
D.6756688858 GHz
Stop Freq
0.72508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
; 3 - Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.7733 MHz % dB

Transmit Freq Error z
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : |Occupied Bandwidth

Test Site . [TR-8

Test Mode . Mode 2: Transmit by 802.11n(20MHz) (Chain 2)

Channel No. Frequency [26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MH2z) (MH2z) (MH2)

36 5180 22.81 17.72
40 5200 22.25 17.75
48 5240 22.61 17.73
52 5260 22.52 17.74
60 5300 22.23 17.70
64 5320 22.44 17.74
100 5500 22.76 17.75
116 5580 22.43 17.73
140 5700 23.01 17.71

Channel 36 (5180MHz)

5 Agilent 23:02:06 Apr 18, 2613 T |Freq:’thanne|

. Center Freq
Ch Freq 5.18 GHz Trig Fres | c 15000000 GHz

Occupied Bandwidth

Center 5.180000000 GH=z Start Freq

5.15580809 GHz

Stop Freq
5.20508008 GHz
W.l\—n-ﬁ-h ..-wmow CF step

/ 5.00800088 MHz
Auto Man

Freq Offset
B.600A0AEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH % Pwr On 0ff

17.7179 MHz % dB

Transmit Freq Error
% dB Bandwidth

Copyright 2000-2005 Agilent Technologies
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Channel 40 (5200MHz)
¥ Agilent 23:04:54 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.2 GHz Trig Free C SABARO0D GHz
Occupied Bandwidth I e
Center 5.200000000 GHz StartFreq
5.17560688868 GHz
Stop Freq
0.22508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.7463 MHz

Transmit Freq Error
% dB Bandwidth 22.252 MHz

Copyright 2088-2005 Agilent Technologies

Channel 48 (5240MHz)

- Agilent 23:06:33 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.4 GHz Trig Free | o Somier Fred
Occupied Bandwidth I e
Center 5.240000000 GHz StartFreq
0.2156688858 GHz
Stop Freq
0.26008680 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.7306 % dB

Transmit Freq Error z
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Channel 48 (5260MHz)
¥ Agilent 23:058:13 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free C SEARR00D GHz
Occupied Bandwidth I e
Center 5.260000000 GHz StartFreq
0.230088868 GHz
Stop Freq
0.23508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.73739 MHz

Transmit Freq Error 44 kHz
% dB Bandwidth z

Copyright 2088-2005 Agilent Technologies

Channel 60 (5300MHz)

- Agilent 23:09:56 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.3 GHz Trig Free | o omier Fred
Occupied Bandwidth I e
Center 5.300000000 GHz Start Freq
D.2750688858 GHz
Stop Freq
5.32508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.6980@ MHz % dB

Transmit Freq Error z
% dB Bandwidth 7

Copyright 2088-2005 Agilent Technologies
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Channel 64 (5320MHz)
¥ Agilent 23:11:16 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free C 3O0G0000 GHz
Occupied Bandwidth I e
Center 5.320000000 GHz StartFreq
0.295068888 GHz
Stop Freq
5.34508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.73381 MHz

Transmit Freq Error  -55.5
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)

- Agilent 23:13:08 Apr 1@, 2613 T |Freq/Channel
Ch Freq 55 GHz Trig Free | o comier Fred
Occupied Bandwidth I e
Center 5500000000 GHz Start Freq
547560688868 GHz
Stop Freq
5.52508080 GHz
CF Step
S.O086AAAAEG MHz
| Auto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.7538 MHz % dB

Transmit Freq Error z
% dB Bandwidth ; -

Copyright 2088-2005 Agilent Technologies
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Channel 116 (5580MHz)
¥ Agilent 23:14:10 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.58 GHz Trig Free C COAARO0D GHz

Occupied Bandwidth I e
Center 5.580000000 GHz StartFreq
5.555068885 GHz
Stop Freq
D.6B50AGAE GHz

P e, .MM’H-Ww,Q

! S CF Step
. S.O086AAAAEG MHz
Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

17.7320 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 140 (5700MHz)

- Agilent 23:15:88 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.7 GHz Trig Free | o Semier Fred
Occupied Bandwidth I e
Center 5.700000000 GHz Start Freq
D.6756688858 GHz
Stop Freq
0.72508080 GHz
CF Step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

17.7173 MHz % dB

Transmit Freq Error z
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : |Occupied Bandwidth

Test Site . [TR-8

Test Mode . Mode 3: Transmit by 802.11n (40MHz) (Chain 0)

Channel No. Frequency [26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MH2z) (MH2z) (MH2)

38 5190 43.54 36.15
46 5230 43.60 36.11
54 5270 43.50 36.15
62 5310 43.41 36.13
102 5510 43.49 36.16
110 5550 43.79 36.11

Channel 38 (5190MHz)

- Agilent 21:54:26 Apr 1@, 2013 T |Freqfthanne|

Ch Freq 5.9 GH Trig Free| < onpay o

Occupied Bandwidth

Center 5.190000000 GHz Start Freq
0165600000 GHz

Stop Freq
521500080 GHz

CF Step

Sy, 5.000G0600 MH=
g, Auto Man

Freq Offset
B.AARAGARE Hz

_ _ — Signal Track
Occupied Bandwidth o 0ff

36.1453 MHz % dB

Transmit Freq Error 4
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Channel 46 (5230MHz)
¥ Agilent 21:56:05 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free C 53000060 GHx
Occupied Bandwidth I e
Center 5.230000000 GHz StartFreq
5.20560000 GHz
Stop Freq
5.20508680 GHz
9HwH-"w‘w‘hmb””‘“““‘\'u'mwwq*w.ﬂdm“q\k CF Ste
- S.O086AAAAEG MHz
e Auto Man
Freq Offset
B.OREAREeA Hz
- - . Signal Track
Occupied Bandwidth o 0ff

36.1149 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 54 (5270MHz)

- Agilent 21:57:38 Apr 1@, 2613 T |Freq/Channel
Ch Freq 527 GHz Trig Free | o Somier Fred
Occupied Bandwidth I e
Center 5.270000000 GHz Start Freq
G.24500608 GHz
Stop Freq
5.29508688 GHz
I?p—wﬂ-\n‘-'~*M¢.-M1Mm\urmwmamuﬁvww.ﬁ~ CF step
S.O086AAAAEG MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

36.1525 MHz % dB

Transmit Freq Error z
% dB Bandwidth ' -

Copyright 2088-2005 Agilent Technologies
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Channel 62 (5310MHz)
¥ Agilent 22:00:53 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free C 31 GG0060 GHz
Occupied Bandwidth I e
Center 5.310000000 GHz StartFreq
D.2850608858 GHz
Stop Freq
5.33508080 GHz
CF Step
S.O086AAAAEG MHz
| Huto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

36.1306 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Channel 102 (5510MHz)
5 Agilent 22:02:10 Apr 18, 2613 T |Freg/Channel

Center Freq

Ch Freq 5.51 GHz Trig Free | c cipapgng GHz

Occupied Bandwidth I e

Center 5.510000000 GHz Start Freq
048500000 GHz

Stop Freq
5.53500080 GHz

I?“"‘"' "“W_M,‘%m;w.ﬂw !—mw‘mmmuwhﬁmulu-\.? CF step
\\.‘_“ S.ABREEREE MHz
| Auto Man

Freq Offset
B.EARAGEARE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

36.1632 MHz % dB

Transmit Freq Error z
% dB Bandwidth -

Copyright 2088-2005 Agilent Technologies
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Channel 110 (5550MHz)
% Agilent 22:03:56 Apr 16, 2613

T |Freqfthannel

Ch Freq 555 Gz Trig Free| < ceopy o

Occupied Bandwidth

Center 5.550000000 GHz Start Freq
002560000 GHz

Stop Freq
5.57500080 GHz

CF Step
500000088 MHz
Buto Man

Freq Offset
my  0.00000000 Hz

Signal Track

Occupied Bandwidth 2y 0n 0ff

36.1867 MHz

Transmit Freq Error

% dB Bandwidth
Copyright 2088-2005 Agilent Technologies
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Report No: 132S008R-RF-US-P09VO01

Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item Occupied Bandwidth

Test Site . [TR-8

Test Mode : Mode 3: Transmit by 802.11n (40MHz) (Chain 1)

Channel No. Frequency [26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MH2z) (MH2z) (MH2)

38 5190 44.50 36.13
46 5230 43.44 36.10
54 5270 44.23 36.14
62 5310 42.86 36.12
102 5510 44.13 36.14
110 5550 44.19 36.12

Channel 38 (5190MHz)

# Agilent 22:36:44 Apr 1@, 2013 T |Freqfthanne|

Ch Freq 5.19 GHz Trig Free
Occupied Bandwidth

Center 5.190000000 GHz Start Freq

?MMMM‘!‘-\—MI

Center Freq
5.19000608 GHz

5.165608000 GHz

Stop Freq
521500080 GHz

pimpc e e e ) CF Ste

o . 500600000 MH-
B Auto Man

Freq Offset
B.AARAGARE Hz

Occupied Bandwidth Occ BH Z Pur On 0ff

Transmit Freq Error : kHz
% dB Bandwidth 44.¢ Hz

Signal Track
36.1293 MH % dB

Copyright 2088-2005 Agilent Technologies
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Channel 46 (5230MHz)
¥ Agilent 22:37:59 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free C 53000060 GHx

Occupied Bandwidth I e
Center 5.230000000 GHz StartFreq
D.2056688858 GHz
Stop Freq
5.20508680 GHz
?M”Jﬂw‘-ﬂ-\tm%hh\ﬂl M’*MH‘-%WM CF Step
W7 5.00088600 MHz
Lt Auto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth o 0ff

36.8990@ MHz

Transmit Freq Error
% dB Bandwidth 9 MHz

Copyright 2088-2005 Agilent Technologies

Channel 54 (5270MHz)
5 Agilent 22:39:39 Apr 18, 2613 T |Freg/Channel

Center Freq

Ch Freq 5.27 GHz Trig Free | c 52000600 GHz

Occupied Bandwidth I e

Center 5.270000000 GHz Start Freq
524500000 GHz

Stop Freq
5.29580080 GHz

IQ-,,.w\-hhk-wﬂ-hﬂ'Wm\ rr'.m'm-'mw""m'm?
f 1

Al \ CF Ste
5 S
LT S.O086AAAAEG MHz
¥ s Auto Man

Freq Offset
B.EARAGEARE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

36.1410 MHz % dB

Transmit Freq Error 11.] z
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Channel 62 (5310MHz)
¥ Agilent 22:41:20 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free C 31 GG0060 GHz

Occupied Bandwidth I e
Center 5.310000000 GHz StartFreq
5.26500000 GHz
Stop Freq
5.33508080 GHz

g."‘m\‘.'v'“.wﬂmimdl e e L e

M_j i : CF Step
= S.O086AAAAEG MHz
I Buto Man
Freq Offset
B.OREAREeA Hz
- - — Signal Track
Occupied Bandwidth 2 0 0ff

36.1201 MHz

Transmit Freq Error !
% dB Bandwidth 2.864 MHz

Copyright 2088-2005 Agilent Technologies

Channel 102 (5510MHz)
5 Agilent 22:44:18 Apr 18, 2613 T |Freg/Channel

Center Freq

Ch Freq 5.51 GHz Trig Free | c cipapgng GHz

Occupied Bandwidth I e

Center 5.510000000 GHz Start Freq
048500000 GHz

Stop Freq
5.53508680 GHz
@\._:..-hm-hkm'ﬁ'\vu‘ﬂhu—mip- A, b g, e e e e et

aVan \Q',,L CF Step
| C.00000800 MHz
il Auto Man

Freq Offset
B.EARAGEARE Hz

: : : _ . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

36.1393 MHz % dB

Transmit Freq Error z
% dB Bandwidth -

Copyright 2088-2005 Agilent Technologies
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Channel 110 (5550MHz)

- Agilent 22:45:38 Apr 1@, 2613 T |Freqfthannel

Ch Freq 5.5 GHz Trig Free 5_(5:5951@%?@5- red
Occupied Bandwidth I
Center 5.550000000 GHz StartFreq

5.52560000 GHz

Stop Freq
5.57500080 GHz

?ﬂ,u..,w.wuwuxu W-mmmquﬂ__.ﬂ
W/ y
!

™ CF Step
St Ny 5.00000000 MHz

e Cuto Man

Freq Offset
my  0.00000000 Hz

- - - Signal Track
Occupied Bandwidth x| o ’ 0ff

36.1245 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : |Occupied Bandwidth

Test Site . [TR-8

Test Mode : Mode 3: Transmit by 802.11n (40MHz) (Chain 2)

Channel No. Frequency [26dB Occupied Bandwidth| 99% Occupied Bandwidth
(MH2z) (MH2z) (MH2)

38 5190 43.78 36.16
46 5230 43.48 36.16
54 5270 42.94 36.16
62 5310 44.67 36.12
102 5510 43.91 36.17
110 5550 43.91 36.15

Channel 38 (5190MHz)

- Agilent 23:16:57 Apr 1@, 2013 T |Freqfthanne|

Center Freq
5.19000608 GHz

Ch Freq 5.19 GHz Trig Free
Occupied Bandwidth

Center 5.190000000 GHz Start Freq
0165600000 GHz

Stop Freq
521500080 GHz

CF Step
500000088 MHz
| Buto Man

Freq Offset
B.AARAGARE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

36.1561 MHz % dB

Transmit Freq Error -
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies
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Channel 46 (5230MHz)
& Agilent 23:19:53 Apr 18, 2613 T Trace

Ch Freq 5.3 Gz Trig Free , Trace
Occupied Bandwidth I e
Center 5.230000000 GHz Clear Hrite
Max Hold
%vn.mmh-mwm-—vmn Ilurhﬂﬁddaqw%lﬂﬂﬁ.umm.-,m_‘o
e ‘ Min Hold
."-"W*
View
Occupied Bandwidth 0 7 Blank
36.1598 MHz ’

Transmit Freq Error 1 1"10{3

% dB Bandwidth 43.477 MH:z 0

Copyright 2088-2005 Agilent Technologies

Channel 54 (5270MHz)

- Agilent 23:21:14 Apr 1@, 2613 T |Freq/Channel
Ch Freq 5.7 Gz Trig Free | o Somier Fred

Occupied Bandwidth I e
Center 5.270000000 GHz Start Freq
G.24500608 GHz
Stop Freq
5.295000868 GHz

Q-.w-ﬂ-' e w.ﬂnwwwﬂﬂ-‘-ﬂh'iw,Q

- /s ‘ CF Step
5.000060060 MHz
Buto Man
Freq Offset

3.00BaBAEE Hz

: : . Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

36.1616 MHz % dB

Transmit Freq Error
% dB Bandwidth '

Copyright 2088-2005 Agilent Technologies
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Channel 62 (5310MHz)
¥ Agilent 23:22:56 Apr 16, 2013 T |Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free C 31 GG0060 GHz

Occupied Bandwidth I e
Center 5.310000000 GHz StartFreq
D.2850608858 GHz
Stop Freq
5.33508080 GHz

Q_,mmw-wm-.u-mu.l Mmmmw?

o 5 CF Step
ey S.O086AAAAEG MHz
= Buto Man
Freq Offset
B.OREAREeA Hz
] ] Signal Track
Occupied Bandwidth 2 0 0ff

36.1179 MHz

Transmit Freq Error  -6.15
% dB Bandwidth '

Copyright 2088-2005 Agilent Technologies

Channel 102 (5510MHz)

5 Agilent 23:24:23 Apr 18, 2613 T |Freg/Channel
. Center Freq
Ch Freq 5.51 GHz Trig Free C 1 G06860 GHr

Occupied Bandwidth I e
Center 5.510000000 GHz StartFreq
548500000 GHz
Stop Freq
5.53508080 GHz

MMW-'MV e ..,Q

w, T - \* CF Step
» S.O086AAAAEG MHz
™ S Buto Man
Freq Offset
B.OREAREeA Hz
- - - Signal Track
Occupied Bandwidth Occ BH Z Pur On 0ff

36.1670 MH % dB

Transmit Freq Error 56 kHz
% dB Bandwidth 7 .

Copyright 2088-2005 Agilent Technologies
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Channel 110 (5550MHz)

- Agilent 23:25:42 Apr 1@, 2613 T |Freqfthannel

Ch Freq 555 Gz Trig Free| < ceopy o

Occupied Bandwidth

Center 5.550000000 GHz Start Freq
002560000 GHz

Stop Freq
5.57500080 GHz

Q.m\.-ﬂwﬁ-ammwwu.‘ f\y’ﬁ‘-md-!\l-w-n\l.hn\ﬁw.vﬂmw
) ]
y

CF Step
500000088 MHz
Buto Man

Freq Offset
my  0.00000000 Hz

- - - Signal Track
Occupied Bandwidth x| o ’ 0ff

36.1484 MHz

Transmit Freq Error
% dB Bandwidth

Copyright 2088-2005 Agilent Technologies

Page: 132 of 653



[}
QL’ IeTeK Report No: 132S008R-RF-US-P09VO01

7. Power Output

7.1.Test Equipment

Power Output / TR-8

Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 [2014.01.21

Temperature/Humidity )
zhicheng ZC1-2 TR8-TH 2014.05.07

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

7.2.Test Setup

Power Meter

- o Power Sensor EUT

Non-Conducted
Table

s Ground ReferencePlang s

7.3.Limit

® For the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 50 mW or 4 dBm + 10log B, where B is the
26 dB emission bandwidth in MHz. If transmitting antenna of directional gain greater than 6

dBi are used, the maximum conducted output power shall be reduced by the amount in dB

that directional gain of the antenna exceeds 6 dBi.
® For the band 5.25-5.35 GHz and 5.47-5725 GHz bands, the maximum conducted output
power over the frequency bands of operation shall not exceed the lesser of 250 mW or 11

dBm + 10log B, where B is the 26 dB emission bandwidth in megahertz. If transmitting
antenna of directional gain greater than 6 dBi are used, the maximum conducted output
power shall be reduced by the amount in dB that directional gain of the antenna exceeds 6
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dBi.

® For the band 5.725-5.825 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 1 W or 17 dBm + 10log B, where B is the
26 dB emission bandwidth in MHz. If transmitting antenna of directional gain greater than 6
dBi are used, the maximum conducted output power shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII
devices operating in this band may employ transmitting antenna with directional gain up to
23 dBi without any corresponding reduction in the transmitter peak output power. For fixed,
point-to-point U-NII transmitters that employ a directional antenna gain greater than 23 dBi,
a 1 dB reduction in peak transmitter power for each 1 dB of antenna gain in excess of 23
dBi would be required.

7.4.Test Procedure

The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407
requirements.

Use the wideband power meter to test RMS power and record the result.

7.5.Uncertainty

The measurement uncertainty is defined as = 1.27 dB
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7.6.Test Result

Power output test was verified over all data rates of each mode shown as below, and
then choose the maximum power output (blue marker) for final test of each channel.

Data Rate (Mbps)
MCS Index for Spatial
20MHz Bandwidth 40MHz Bandwidth
802.11n Streams 802.11a
800ns Gl 400ns Gl 800ns Gl 400ns Gl

0 1 6 6 7.2 15.0
1 1 9 13.0 144 27.0 30.0
2 1 12 195 21.7 40.5 45.0
3 1 18 26.0 28.9 54.0 60.0
4 1 24 39.0 43.3 81.0 90.0
5 1 36 52.0 57.8 108.0 120.0
6 1 48 58.5 65.0 121.5 135.0
7 1 54 65.0 72.2 135.0 150.0
8 2 - 13.0 27.0 30.0
9 2 - 26.0 28.9 54.0 60.0
10 2 --- 39.0 43.3 81.0 90.0
11 2 --- 52.0 57.8 108.0 120.0
12 2 --- 78.0 86.7 162.0 180.0
13 2 - 104.0 115.6 216.0 240.0
14 2 - 117.0 130.0 243.0 270.0
15 2 - 130.0 144.0 270.0 300.0
16 3 --- 19.5 21.7 40.5 45.0
17 3 --- 39.0 43.3 81.0 90.0
18 3 --- 58.5 65.0 1215 135.0
19 3 - 78.0 86.7 162.0 180.0
20 3 - 117.0 130.0 243.0 270.0
21 3 - 156.0 173.3 324.0 360.0
22 3 --- 175.5 195.0 364.5 405.0
23 3 --- 195.0 216.7 405.0 450.0
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Power output at various data rates:

Test Mode Bandwidth Frequency Channel | Data Rate Peak Power
(MHz) (dBm)
6 21.99
802.11a(Chain 0) 20 5500 100 24 20.87
54 20.64
HTO 21.97
802.11n(Chain 0) 20 5500 100 HT4 21.81
HT7 20.63
HTO 22.09
802.11n(Chain 0) 40 5510 102 HT4 21.24
HT7 21.31
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Power Output

Test Site . TR-8

Test Mode : Mode 1: Transmit by 802.11a (Chain 0)

Channel No. [Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

36 5180 15.38 N/A N/A 15.38 16 Pass
40 5200 15.27 N/A N/A 15.27 16 Pass
48 5240 15.81 N/A N/A 15.81 16 Pass
52 5260 21.78 N/A N/A 21.78 23 Pass
60 5300 21.89 N/A N/A 21.89 23 Pass
64 5320 21.91 N/A N/A 21.91 23 Pass
100 5500 21.99 N/A N/A 21.99 23 Pass
116 5580 21.65 N/A N/A 21.65 23 Pass
140 5700 22.06 N/A N/A 22.06 23 Pass

Product : WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : [Power Output

Test Site . TR-8

Test Mode : Mode 1: Transmit by 802.11a (Chain 1)

Channel No. |Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

36 5180 N/A 15.23 N/A 15.23 16 Pass
40 5200 N/A 15.14 N/A 15.14 16 Pass
48 5240 N/A 15.13 N/A 15.13 16 Pass
52 5260 N/A 21.67 N/A 21.67 23 Pass
60 5300 N/A 21.97 N/A 21.97 23 Pass
64 5320 N/A 21.49 N/A 21.49 23 Pass
100 5500 N/A 21.77 N/A 21.77 23 Pass
116 5580 N/A 21.74 N/A 21.74 23 Pass
140 5700 N/A 21.84 N/A 21.84 23 Pass
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Product : WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Power Output

Test Site . TR-8

Test Mode : Mode 1: Transmit by 802.11a (Chain 2)

Channel No. [Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

36 5180 N/A N/A 15.13 15.13 16 Pass
40 5200 N/A N/A 15.17 15.17 16 Pass
48 5240 N/A N/A 15.24 15.24 16 Pass
52 5260 N/A N/A 21.89 21.89 23 Pass
60 5300 N/A N/A 21.94 21.94 23 Pass
64 5320 N/A N/A 21.76 21.76 23 Pass
100 5500 N/A N/A 21.99 21.99 23 Pass
116 5580 N/A N/A 21.84 21.84 23 Pass
140 5700 N/A N/A 21.87 21.87 23 Pass

Product : WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : [Power Output

Test Site . TR-8

Test Mode : Mode 2: Transmit by 802.11n(20MHz) (Chain 0)

Channel No. |Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

36 5180 15.45 N/A N/A 15.45 16 Pass
40 5200 15.24 N/A N/A 15.24 16 Pass
48 5240 15.32 N/A N/A 15.32 16 Pass
52 5260 22.12 N/A N/A 22.12 23 Pass
60 5300 22.13 N/A N/A 22.13 23 Pass
64 5320 22.07 N/A N/A 22.07 23 Pass
100 5500 21.97 N/A N/A 21.97 23 Pass
116 5580 22.03 N/A N/A 22.03 23 Pass
140 5700 22.28 N/A N/A 22.28 23 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Power Output

Test Site . TR-8

Test Mode : Mode 2: Transmit by 802.11n(20MHz) (Chain 1)

Channel No. [Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

36 5180 N/A 15.18 N/A 15.18 16 Pass
40 5200 N/A 1511 N/A 1511 16 Pass
48 5240 N/A 15.07 N/A 15.07 16 Pass
52 5260 N/A 21.98 N/A 21.98 23 Pass
60 5300 N/A 21.93 N/A 21.93 23 Pass
64 5320 N/A 21.97 N/A 21.97 23 Pass
100 5500 N/A 21.75 N/A 21.75 23 Pass
116 5580 N/A 21.96 N/A 21.96 23 Pass
140 5700 N/A 21.89 N/A 21.89 23 Pass

Product : WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : [Power Output

Test Site . TR-8

Test Mode : Mode 2: Transmit by 802.11n(20MHz) (Chain 2)

Channel No. |Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

36 5180 N/A N/A 15.17 15.17 16 Pass
40 5200 N/A N/A 15.24 15.24 16 Pass
48 5240 N/A N/A 15.12 15.12 16 Pass
52 5260 N/A N/A 21.21 21.21 23 Pass
60 5300 N/A N/A 21.76 21.76 23 Pass
64 5320 N/A N/A 21.54 21.54 23 Pass
100 5500 N/A N/A 22.11 22.11 23 Pass
116 5580 N/A N/A 21.93 21.93 23 Pass
140 5700 N/A N/A 21.96 21.96 23 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Power Output

Test Site . TR-8

Test Mode : Mode 2: Transmit by 802.11n(20MHz) (Chain 0+1)

Channel No. [Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

36 5180 12.27 12.26 N/A 15.28 16 Pass
40 5200 12.12 12.14 N/A 15.14 16 Pass
48 5240 12.11 12.37 N/A 15.25 16 Pass
52 5260 19.34 19.13 N/A 22.25 23 Pass
60 5300 19.28 19.17 N/A 22.24 23 Pass
64 5320 19.12 19.18 N/A 22.16 23 Pass
100 5500 19.11 19.24 N/A 22.19 23 Pass
116 5580 19.14 19.16 N/A 22.16 23 Pass
140 5700 19.22 19.21 N/A 22.23 23 Pass

Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : [Power Output

Test Site . TR-8

Test Mode : Mode 2: Transmit by 802.11n(20MHz) (Chain 0+1+2)

Channel No. [Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

36 5180 10.92 10.78 10.84 15.62 16 Pass
40 5200 10.97 10.84 10.93 15.68 16 Pass
48 5240 10.93 10.92 10.94 15.70 16 Pass
52 5260 17.98 17.62 17.95 22.62 23 Pass
60 5300 17.82 17.67 17.87 22.56 23 Pass
64 5320 17.94 17.95 17.84 22.68 23 Pass
100 5500 17.93 17.84 17.87 22.65 23 Pass
116 5580 17.91 17.87 17.81 22.63 23 Pass
140 5700 17.92 17.83 17.84 22.63 23 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Power Output

Test Site . TR-8

Test Mode : Mode 3: Transmit by 802.11n(40MHz) (Chain 0)

Channel No. [Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

38 5190 15.21 N/A N/A 15.21 16 Pass
46 5230 15.11 N/A N/A 1511 16 Pass
54 5270 22.14 N/A N/A 22.14 23 Pass
62 5310 22.17 N/A N/A 22.17 23 Pass
102 5510 22.09 N/A N/A 22.09 23 Pass
110 5550 22.05 N/A N/A 22.05 23 Pass

Product : WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : [Power Output

Test Site . TR-8

Test Mode . Mode 3: Transmit by 802.11n(40MHz) (Chain 1)

Channel No. |Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

38 5190 N/A 15.97 N/A 15.97 16 Pass
46 5230 N/A 15.31 N/A 15.31 16 Pass
54 5270 N/A 21.88 N/A 21.88 23 Pass
62 5310 N/A 21.87 N/A 21.87 23 Pass
102 5510 N/A 21.98 N/A 21.98 23 Pass
110 5550 N/A 21.87 N/A 21.87 23 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Power Output

Test Site . TR-8

Test Mode : Mode 3: Transmit by 802.11n(40MHz) (Chain 2)

Channel No. [Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

38 5190 N/A N/A 15.05 15.05 16 Pass
46 5230 N/A N/A 15.02 15.02 16 Pass
54 5270 N/A N/A 21.97 21.97 23 Pass
62 5310 N/A N/A 21.73 21.73 23 Pass
102 5510 N/A N/A 21.93 21.93 23 Pass
110 5550 N/A N/A 21.96 21.96 23 Pass

Product : WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item : [Power Output

Test Site . TR-8

Test Mode . IMode 3: Transmit by 802.11n(40MHz) (Chain 0+1)

Channel No. |Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

38 5190 12.27 12.33 N/A 15.31 16 Pass
46 5230 12.29 12.12 N/A 15.22 16 Pass
54 5270 19.11 19.16 N/A 22.15 23 Pass
62 5310 19.24 19.17 N/A 22.22 23 Pass
102 5510 19.31 19.21 N/A 22.27 23 Pass
110 5550 19.21 19.14 N/A 22.19 23 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Power Output

Test Site . TR-8

Test Mode : Mode 3: Transmit by 802.11n(40MHz) (Chain 0+1+2)

Channel No. [Frequency| Measurement Power Output |Total Power Limit Result
(MHz) (dBm) (dBm) (dBm)
Chain0 | Chainl | Chain 2

38 5190 10.92 10.62 10.89 15.58 16 Pass
46 5230 10.87 10.94 10.92 15.68 16 Pass
54 5270 17.93 11.11 17.59 21.22 23 Pass
62 5310 17.23 17.21 17.54 22.10 23 Pass
102 5510 17.18 17.09 17.72 22.11 23 Pass
110 5550 17.17 17.13 17.63 22.09 23 Pass
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8. Peak Power Spectral Density
8.1.Test Equipment

Peak Power Spectral Density / TR-8

Instrument Manufacturer Type No. Serial No. Cal. Date

Spectrum Analyzer Agilent E4446A MY45300103 [2014.01.21

Temperature/Humidity )
zhicheng ZC1-2 TR8-TH 2014.05.07

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

8.2.Test Setup

Spectrum Analyzer

(1 gos EUT

Non-Conducted
Table

-  Ground Reference Plang e

8.3.Limit

® For the band 5.15-5.25 GHz, the peak power spectral density shall not exceed 4dBm in
any 1-MHz band. If transmitting antenna of directional gain greater than 6 dBi are used, the
peak power spectral density shall be reduced by the amount in dB that the directional gain
of the antenna exceeds 6 dBi.

® For the band 5.25-5.35 GHz and 5.47-5725 GHz bands, the peak power spectral density
shall not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6dBi are used, the peak power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

® For the band 5.725-5.825 GHz, the peak power spectral density shall not exceed 17 dBm
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in any 1-MHz band. If transmitting antennas of directional gain greater than 6 dBi are used,
the peak power spectral density shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi. However, fixed point-to-point U-NII devices operating in
this band may employ transmitting antennas with directional gain up to 23 dBi without any
corresponding reduction in the peak power spectral density. For fixed, point-to-point U-NII
transmitters that employ a directional antenna gain greater than 23 dBi, a 1 dB reduction in
peak power spectral density for each 1 dB of antenna gain in excess of 23 dBi would be
required.

8.4.Test Procedure

The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407
requirements.

Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW =1 MHz.

Set VBW 2= 3 MHz.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Detector = RMS (i.e., power averaging), if available. Otherwise, use sample detector
mode.

The trigger shall be set to “free run”.

Trace average at least 100 traces in power averaging (i.e., RMS) mode.

8.5.Uncertainty

The measurement uncertainty is defined as = 1.27 dB
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8.6.Test Result

Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site : [TR-8

Test Mode : Mode 1: Transmit by 802.11a (Chain 0)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result

(MHz) (dBm/MHz) (dBm/MHz) | (dBm/MHZz)
Chain 0 Chain 1 Chain 2

36 5180 0.27 N/A N/A 0.27 Pass
40 5200 0.50 N/A N/A 0.50 Pass
48 5240 -0.19 N/A N/A -0.19 Pass
52 5260 0.81 N/A N/A 0.81 10 Pass
60 5300 1.33 N/A N/A 1.33 10 Pass
64 5320 1.55 N/A N/A 1.55 10 Pass
100 5500 1.24 N/A N/A 1.24 10 Pass
116 5580 2.24 N/A N/A 2.24 10 Pass
140 5700 4.23 N/A N/A 4.23 10 Pass

Channel 36 (5180MHz)
- Agilent 11:32:48 Apr 11, 2013

T | Peak Search

Next Pk Right

Next Pk Left

Pk-Pk Search

Next Peak

Min Search

Mkr 3 CF

Copyright 2000-20805 Agilent Technologies

More
1 of 2
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Channel 40 (5200MHz)
2 Agilent 11:33:46 Apr 11, 2013 T | Peak Search

Next Peak

Next Pk Right

1

PR PO - S

P e
a0

Next Pk Left

Min Search

Pk-Pk Search

Marker
FTu 5.203600000 GHz Mkr » CF
0.496 dBm .
ar 5.200 99 GHz o 00 Wiz ore
L1 JEH 3 an ] 1 nts 1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 48 (5240MHz)
2 Agilent 11:34:43 Apr 11, 2013 T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

Marker

5.243600000 GHz Mkr 3 CF
-0.193 dBm -

o 1 of 2

“II_IIE:H El MHE

Copyright 2088-2005 Agilent Technologies
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Channel 52 (5260MHz)
2 Agilent 11:35:39 Apr 11, 2013 T | Peak Search

Next Peak

Next Pk Right

P USSR . -0 S
o oy

TS SRR AUy P
e i e

Next Pk Left

Min Search

Pk-Pk Search

Marker
FTu 5.265330000 GHz Mkr » CF
More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 60 (5300MH2z)
# Agilent 11:37:23 Apr 11, 2013 T | Peak Search

Next Peak

Next Pk Right

B R = Tt S R

R S

Next Pk Left

Min Search

Pk-Pk Search

Marker
5.304930000 GHz Mkr 3 CF
1.330 dBm -
3 0 GHz 1 of 2

“II_IIE:H El MHE
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Channel 64 (5320MHz)
2 Agilent 11:39:46 Apr 11, 2013 T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker
FTu 5.325270000 GHz Mkr » CF
1.553 dBm .
5.320 00 GHz o 00 Wiz ore
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Report No: 132S008R-RF-US-P09VO01

Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site . [TR-8

Test Mode . Mode 1: Transmit by 802.11a (Chain 1)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result

(MH2) (dBm/MHz) (dBm/MHz) | (dBm/MHZ2)
Chain 0 Chain 1 Chain 2

36 5180 N/A -0.17 N/A -0.17 Pass
40 5200 N/A -1.57 N/A -1.57 Pass
48 5240 N/A -1.45 N/A -1.45 Pass
52 5260 N/A 3.80 N/A 3.80 10 Pass
60 5300 N/A 3.44 N/A 3.44 10 Pass
64 5320 N/A 3.34 N/A 3.34 10 Pass
100 5500 N/A 2.72 N/A 2.72 10 Pass
116 5580 N/A 3.47 N/A 3.47 10 Pass
140 5700 N/A 6.25 N/A 6.25 10 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site . [TR-8

Test Mode . Mode 1: Transmit by 802.11a (Chain 2)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result

(MH2) (dBm/MHz) (dBm/MHZz)| (dBm/MHZz)
Chain 0 Chainl | Chain 2

36 5180 N/A N/A -1.83 -1.83 3 Pass
40 5200 N/A N/A -2.09 -2.09 3 Pass
48 5240 N/A N/A -1.94 -1.94 3 Pass
52 5260 N/A N/A 4.41 441 10 Pass
60 5300 N/A N/A 5.32 5.32 10 Pass
64 5320 N/A N/A 5.04 5.04 10 Pass
100 5500 N/A N/A 4.29 4.29 10 Pass
116 5580 N/A N/A 3.46 3.46 10 Pass
140 5700 N/A N/A 6.54 6.54 10 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site . [TR-8

Test Mode . Mode 2: Transmit by 802.11n (20MHz) (Chain 0)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result

(MH2) (dBm/MHz) (dBm/MHZz)| (dBm/MHZz)
Chain 0 Chainl | Chain 2

36 5180 0.07 N/A N/A 0.07 3 Pass
40 5200 -0.24 N/A N/A -0.24 3 Pass
48 5240 -0.19 N/A N/A -0.19 3 Pass
52 5260 -0.34 N/A N/A -0.34 10 Pass
60 5300 1.43 N/A N/A 1.43 10 Pass
64 5320 1.30 N/A N/A 1.30 10 Pass
100 5500 1.57 N/A N/A 1.57 10 Pass
116 5580 2.60 N/A N/A 2.60 10 Pass
140 5700 4.94 N/A N/A 4.94 10 Pass
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Q.L’ IeTeK Report No: 132S008R-RF-US-P09VO01

Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site . [TR-8

Test Mode . Mode 2: Transmit by 802.11n (20MHz) (Chain 1)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result

(MH2) (dBm/MHz) (dBm/MHZz)| (dBm/MHZz)
Chain 0 Chainl | Chain 2

36 5180 N/A -1.80 N/A -1.80 3 Pass
40 5200 N/A -2.35 N/A -2.35 3 Pass
48 5240 N/A -1.85 N/A -1.85 3 Pass
52 5260 N/A 3.31 N/A 3.31 10 Pass
60 5300 N/A 3.52 N/A 3.52 10 Pass
64 5320 N/A 3.44 N/A 3.44 10 Pass
100 5500 N/A 4.83 N/A 4.83 10 Pass
116 5580 N/A 5.37 N/A 5.37 10 Pass
140 5700 N/A 7.82 N/A 7.82 10 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site . [TR-8

Test Mode . Mode 2: Transmit by 802.11n (20MHz) (Chain 2)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result

(MH2) (dBm/MHz) (dBm/MHZz)| (dBm/MHZz)
Chain 0 Chainl | Chain 2

36 5180 N/A N/A -2.37 -2.37 3 Pass
40 5200 N/A N/A -2.56 -2.56 3 Pass
48 5240 N/A N/A -2.28 -2.28 3 Pass
52 5260 N/A N/A 3.98 3.98 10 Pass
60 5300 N/A N/A 4.21 4.21 10 Pass
64 5320 N/A N/A 5.18 5.18 10 Pass
100 5500 N/A N/A 5.61 5.61 10 Pass
116 5580 N/A N/A 4.32 4.32 10 Pass
140 5700 N/A N/A 4.09 4.09 10 Pass
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Product : WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site : [TR-8

Test Mode : Mode 2: Transmit by 802.11n (20MHz) (Chain 0+1)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result
(MH2) (dBm/MHz) (dBm/MHZz)| (dBm/MHZz)
Chain 0 Chainl | Chain 2

36 5180 -7.37 -8.00 N/A -4.66 3 Pass
40 5200 -9.32 -7.57 N/A -5.35 3 Pass
48 5240 -9.57 -7.72 N/A -5.54 3 Pass
52 5260 -2.98 1.43 N/A 2.77 10 Pass
60 5300 -.219 -0.23 N/A 2.79 10 Pass
64 5320 -3.78 -1.48 N/A 0.53 10 Pass
100 5500 -3.50 -1.84 N/A 0.42 10 Pass
116 5580 -3.34 -0.98 N/A 1.01 10 Pass
140 5700 -0.65 -0.84 N/A 2.27 10 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site : [TR-8

Test Mode : Mode 2: Transmit by 802.11n (20MHz) (Chain 0+1+2)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result
(MH2) (dBm/MHz) (dBm/MHZz)| (dBm/MHZz)
Chain 0 Chainl | Chain 2

36 5180 -7.79 -10.33 -9.39 -4.27 3 Pass
40 5200 -11.39 -10.20 -10.39 -5.86 3 Pass
48 5240 -11.45 -9.79 -10.39 -5.72 3 Pass
52 5260 -3.94 -1.85 -11.32 0.53 10 Pass
60 5300 -3.64 -3.27 0.94 3.31 10 Pass
64 5320 -0.89 -2.32 -1.31 3.31 10 Pass
100 5500 -4.37 -4.57 -2.30 1.15 10 Pass
116 5580 -4.26 -2.79 -3.01 1.46 10 Pass
140 5700 -3.23 -2.79 -2.32 2.01 10 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site . [TR-8

Test Mode : Mode 3: Transmit by 802.11n (40MHz) (Chain 0)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result

(MH2) (dBm/MHz) (dBm/MHZz)| (dBm/MHZz)
Chain 0 Chainl | Chain 2

38 5190 -2.38 N/A N/A -2.38 3 Pass
46 5230 -2.76 N/A N/A -2.76 3 Pass
54 5270 -1.03 N/A N/A -1.03 3 Pass
62 5310 -1.53 N/A N/A -1.53 10 Pass
102 5510 -1.75 N/A N/A -1.75 10 Pass
110 5550 -1.02 N/A N/A -1.02 10 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site . [TR-8

Test Mode : Mode 3: Transmit by 802.11n (40MHz) (Chain 1)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result

(MH2z) (dBm/MHz) (dBm/MHz)| (dBm/MHZz)
Chain 0 Chain1 | Chain 2

38 5190 N/A -4.65 N/A -4.65 3 Pass
46 5230 N/A -4.51 N/A -4.51 3 Pass
54 5270 N/A 0.49 N/A 0.49 3 Pass
62 5310 N/A 1.83 N/A 1.83 10 Pass
102 5510 N/A 0.80 N/A 0.80 10 Pass
110 5550 N/A 1.20 N/A 1.20 10 Pass

Channel 38 (5190MHz)
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site . [TR-8

Test Mode : Mode 3: Transmit by 802.11n (40MHz) (Chain 2)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result

(MH2z) (dBm/MHz) (dBm/MHz)| (dBm/MHZz)
Chain 0 Chain1 | Chain 2

38 5190 N/A N/A -5.51 -5.51 Pass
46 5230 N/A N/A -5.39 -5.39 Pass
54 5270 N/A N/A 1.16 1.16 Pass
62 5310 N/A N/A 1.30 1.30 10 Pass
102 5510 N/A N/A 0.38 0.38 10 Pass
110 5550 N/A N/A -0.05 -0.05 10 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Power Spectral Density

Test Site . [TR-8

Test Mode : Mode 3: Transmit by 802.11n (40MHz) (Chain 0+1)

Channel No.| Frequency Measurement PPSD Total PPSD Limit Result

(MH2z) (dBm/MHz) (dBm/MHz)| (dBm/MHZz)
Chain 0 Chain1 | Chain 2

38 5190 -10.59 -9.51 N/A -7.01 3 Pass
46 5230 -11.32 -9.21 N/A -7.13 3 Pass
54 5270 -4.86 -3.55 N/A -1.15 3 Pass
62 5310 -4.68 -3.11 N/A -0.81 10 Pass
102 5510 -5.09 -4.21 N/A -1.62 10 Pass
110 5550 -0.07 -3.22 N/A 1.64 10 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER
Test Item . |Peak Power Spectral Density
Test Site . [TR-8
Test Mode : Mode 3: Transmit by 802.11n (40MHz) (Chain 0+1+2)
Channel No.| Frequency Measurement PPSD Total PPSD Limit Result
(MHz) (dBm/MHz) (dBm/MHz)| (dBm/MHz)
Chain 0 Chain1 | Chain 2
38 5190 -8.58 -11.28 -12.00 -5.59 3 Pass
46 5230 -12.57 -11.60 -12.05 -7.28 3 Pass
54 5270 -6.08 -7.85 -6.54 -1.99 3 Pass
62 5310 -9.88 -7.43 -6.96 -3.14 10 Pass
102 5510 -10.32 -9.62 -8.76 -4.75 10 Pass
110 5550 -10.14 -8.26 -8.46 -4.10 10 Pass
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9. Peak Excursion
1.1.Test Equipment

Peak Excursion / TR-8
Instrument Manufacturer Type No. Serial No. Cal. Date
Spectrum Analyzer Agilent E4446A MY45300103 [2014.01.21

Temperature/Humidity )
zhicheng ZC1-2 TR8-TH 2014.05.07

Meter

Note: All equipments are calibrated with traceable calibrations. Each calibration is traceable to the

national or international standards.

1.2.Test Setup

Spectrum Analyzer

L
og = EUT

Non-Conducted
Table

b (Ground Reference Plang =
.|

1.3.Limit

The ratio of the peak excursion of the modulation envelope (measured using a peak hold
function) to the maximum conducted output power (measured as specified above) shall not
exceed 13 dB across any 1 MHz bandwidth or the emission bandwidth whichever is less.
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1.4.Test Procedure

The EUT was tested according to KDB 789033 for compliance to FCC 47CFR 15.407
requirements.

Set the spectrum analyzer span to view the entire emission bandwidth. The largest difference
between the following two traces must be < 13 dB for all frequencies across the emission
bandwidth.

® 1st Trace: Set RBW =1 MHz, VBW = 3 MHz with peak detector and max-hold settings.
® 2nd Trace: The result is the peak value of the PPSD.

1.5.Uncertainty

The measurement uncertainty is defined as = 1.27 dB
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1.6.Test Result

Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Excursion

Test Site : [TR-8

Test Mode : Mode 1: Transmit by 802.11a (Chain 0)

Channel |Frequency|Peak Level PSD DCCF Peak Limit Result
No. (MHz) (dB) (dBm) (dB) Excursion (dB)
(dB)

36 5180 10.49 0.27 0.04 10.18 13 Pass
40 5200 10.56 0.50 0.04 10.02 13 Pass
48 5240 8.00 -0.19 0.04 8.15 13 Pass
52 5260 8.82 0.81 0.04 7.97 13 Pass
60 5300 9.44 1.33 0.04 8.07 13 Pass
64 5320 9.88 1.55 0.04 8.29 13 Pass
100 5500 9.19 1.24 0.04 7.91 13 Pass
116 5580 10.64 2.24 0.04 8.36 13 Pass
140 5700 12.46 4.23 0.04 8.19 13 Pass

Channel 36 (5180MHz)
2 Agilent 23:33:68 Apr 18, 2013 T | Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

Marker
5.177200000 GHz Mkr 3 CF
10.49 dBm
- 5,180 80 GHz More
1of 2

Copyright 2088-2005 Agilent Technologies

Page: 232 of 653



®
Q.L’ IETeK Report No: 132S008R-RF-US-P09VO01

Channel 40 (5200MHz)

2 Agilent 23:34:69 Apr 18, 2013 T | Peak Search
Next Peak
1 Next Pk Right
___‘.—.—NL-—-""'4""-'—r}LL')—'J-\'—'—',-}—“—L—'\__~*|‘ “.I_I,.I_I.‘___.—.—h--p-'-4.-K-r--—hﬂ-h".-—-—'-h—-'nu,-.—___‘__l
Next Pk Left
Min Search

Pk-Pk Search

5.202730000 GHz Mkr 5 CF

10.56 dBm
2.208 80 GHz More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 48 (5240MHz)
# Agilent 23:35:23 Apr 18, 2013 T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search
Pk-Pk Search

s |5.244630000 GHz MKr 5 CF

More
1 of 2

#UE:L‘J El MHE

Copyright 2088-2005 Agilent Technologies

Channel 52 (5260MHz)

Page: 233 of 653



®
Q.L’ IETeK Report No: 132S008R-RF-US-P09VO01

Peak Search

Next Peak

Next Pk Right

Next Pk Left

Min Search

Pk-Pk Search

5.266100000 GHz Mkr 3 CF
8.82 dBm

Hz More

1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 60 (5300MH2z)
w5 Agilent 23:37:58 Apr 18, 2013 T | Peak Search

Next Peak

‘-? Next Pk Right
"_'""-‘.1‘L.-.t ."h_._,-H.-_-.-_-._rr.-.-.- B Bt E RS

PP S S —— L

Next Pk Left

Min Search

Pk-Pk Search

- [Marker
sep 15.303170000 GHz Mkr > CF
More
1 of 2

#UE:L‘J El MHE

Copyright 2088-2005 Agilent Technologies

Page: 234 of 653



®
Q.L’ IETeK Report No: 132S008R-RF-US-P09VO01

Channel 64 (5320MHz)
# Agilent 23:39:23 Apr 18, 2013 T | Peak Search

Next Peak

1 Next Pk Right

P —— ——r—ry. PR PP = ey P
[———— e pa — —

Next Pk Left

Min Search

Pk-Pk Search

5.324600000 GHz Mkr 5 CF
9.88 dBm

490 GHz More

1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 100 (5500MHz)

# Agilent 23:40:54 Apr 18, 2013 T | Peak Search
| Next Peak
Next Pk Right
1 Next Pk Left
Min Search

Pk-Pk Search

s |5.437430000 GHz MKr 5 CF

More
1 of 2

#UE:L‘J El MHE

Copyright 2088-2005 Agilent Technologies

Page: 235 of 653



®
Q.L’ IETeK Report No: 132S008R-RF-US-P09VO01

Channel 116 (5580MHz)
2 Agilent 23:41:57 Apr 18, 2013 T | Peak Search

Next Peak
Next Pk Right
Next Pk Left
Min Search

Pk-Pk Search

5.583330000 GHz Mkr 5 CF

10.64 dBm
2388 B0 GHz More
1 of 2

Copyright 2088-2005 Agilent Technologies

Channel 140 (5700MHz)

s Agilent 23:43:05 Apr 16, 2013 T | Peak Search
Next Peak

Next Pk Left

Min Search

Pk-Pk Search

£

Marker
5.695230000 GHz Mkr 3 CF
12.46 dBm
GHz More
1 of 2

Copyright 2000-2005 Agilent Technologies

Page: 236 of 653



[ ]
Q.L’ IeTeK Report No: 132S008R-RF-US-P09VO01

Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Excursion

Test Site . [TR-8

Test Mode . Mode 1: Transmit by 802.11a (Chain 1)

Channel |Frequency|Peak Level| PSD DCCF Peak Limit Result
No. (MH2) (dB) (dBm) (dB) Excursion (dB)
(dB)

36 5180 6.73 -0.17 0.04 6.86 13 Pass
40 5200 6.64 -1.57 0.04 8.17 13 Pass
48 5240 6.49 -1.45 0.04 7.90 13 Pass
52 5260 11.86 3.80 0.04 8.02 13 Pass
60 5300 12.31 3.44 0.04 8.83 13 Pass
64 5320 12.71 3.34 0.04 9.33 13 Pass
100 5500 12.31 2.72 0.04 9.55 13 Pass
116 5580 13.71 3.47 0.04 10.20 13 Pass
140 5700 14.78 6.25 0.04 8.49 13 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Excursion

Test Site . [TR-8

Test Mode . Mode 1: Transmit by 802.11a (Chain 2)

Channel |Frequency|Peak Level| PSD DCCF Peak Limit Result
No. (MH2) (dB) (dBm) (dB) Excursion (dB)
(dB)

36 5180 7.59 -1.83 0.04 9.38 13 Pass
40 5200 6.94 -2.09 0.04 8.99 13 Pass
48 5240 7.60 -1.94 0.04 9.50 13 Pass
52 5260 12.64 4.41 0.04 8.19 13 Pass
60 5300 14.41 5.32 0.04 9.05 13 Pass
64 5320 14.33 5.04 0.04 9.25 13 Pass
100 5500 12.91 4.29 0.04 8.58 13 Pass
116 5580 12.92 3.46 0.04 9.42 13 Pass
140 5700 15.50 6.54 0.04 8.92 13 Pass
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Product . WIRELESS-ABGN 3X3 NETWORK MINI PCIE ADAPTER

Test Item . |Peak Excursion

Test Site . [TR-8

Test Mode . Mode 2: Transmit by 802.11n (20MHz) (Chain 0)

Channel |Frequency|Peak Level| PSD DCCF Peak Limit Result
No. (MH2) (dB) (dBm) (dB) Excursion (dB)
(dB)

36 5180 9.66 0.07 0.04 9.55 13 Pass
40 5200 8.32 -0.24 0.04 8.52 13 Pass
48 5240 8.88 -0.19 0.04 9.03 13 Pass
52 5260 8.65 -0.34 0.04 8.95 13 Pass
60 5300 10.22 1.43 0.04 8.75 13 Pass
64 5320 9.85 1.30 0.04 8.51 13 Pass
100 5500 9.48 1.57 0.04 7.87 13 Pass
116 5580 10.84 2.60 0.04 8.20 13 Pass
140 5700 13.30 4.94 0.04 8.32 13 Pass
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